28663-G01

TEXTRON

GOLF, TURF & SPECIALTY PRODUCTS

SERVICE PARTS MANUAL

ELECTRIC POWERED UTILITY VEHICLE

MODEL YEAR: 2001
REVISED: 11/2001



SERVICE PARTS MANUAL

ELECTRIC
UTILITY VEHICLES

WORKHORSE® 800
WORKHORSE® 800 LX
INDUSTRIAL 800
COMMANDER™ 280
COMMANDER™ 280 SE

TEXTRON Golf, Turf & Specialty Products reserves the right to make design changes without obligation to make these changes on units previously sold and the
information contained in this manual is subject to change without notice.

TEXTRON Golf, Turf & Specialty Products is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material
in this manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
TEXTRON GOLF, TURF & SPECIALTY PRODUCTS, P.0.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual Pagei



NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Overfilling of batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

As with all electric vehicles, the batteries must be checked and recharged as required or at a
minimum of 30 day intervals.

Page ii Service Parts Manual



GENERAL INDEX

N

SECTION Page No.

How 10 USe the Service Parts ManUAL ..ottt e se s s s e s e s s e st et e rereressesee s e sese s s asassanann vii

ILLUSTRATED PARTS BREAKDOWN:

ACCELERATOR
* Pedal Box Assembly, Accelerator Pedal .............ccoiiiiiiiiiiii it A-1
BATTERY CHARGER
* PowerWise™ Battery Charger (POHaDIE) ..........cccueeeirieeiueucteteeeeieeeee et ee s e asan e s B-1
* PowerWise™ Battery Charger (ON BOAI) ...........cceveurueeueuereeeeererereeeeeseasaese s seeesessnasassssesesesees B-9
o Lester Battery Charger (POrtable) ... oottt s B-17
BODY
* (WorkHorse® 800 / Commander™ 280) Cowl, Front Shield, Instrument Panel, Floorboard ....... C-1
* (800 Industrial) Cowl, Front Shield, Instrument Panel, Floorboard ........cc.cccceevevvvivreevcervceennnen C-2
» Battery Rack, Splash Panel, Floormat, Seat Wrap, Side Panels .........c..ccoccciiiicciniecccccnee e, C-3
* Front Bumper, Seat Filler Panels, Rear Fenders, Rear Panel .........ccccoeevvceviiveeivceeeevee v C-4
¢ Ashtray, Ball Hitch, Clevis HItCh .........cccouii it C-5
* (800 LX / 280 SE) Cowl, Glove Box Door, Front Fenders, Front BUMper .......ccccovcvevevvervceenenee C-6
BRAKES
* Brake Pedal (With brake lIgh1S) .....cccvreiiiirecee e e e D-1
* Brake Pedal (without brake IghtS) ....c.ceeeiieriieee ettt e e e D-2
L= T LT I g e T 1= PP D-3
© WHEEI Brake.....coo ittt ettt e e e e e e e e e s e e e e e e e e e e e e e e e e e e nannes D-4

CAB AND VAN BOX

L O « T T T RO P TSRO TUPPTUPTTURTTUROTUOTON E-1
* Cab Mounts, WIndShield WIPEF......co ittt e e E-2
* Steel Doors, Vinyl Doors, Strobe Light ...t e E-3
* Control Panel, Defroster/Cooling Fan, WOrkIlight ..........cc.coo it E-4

DIRECTION SELECTOR
¢ Direction Selector, Reverse Warning BUZZET ...........oovoeviiiie et e e s F-1

ELECTRIC MOTOR
LN LYo (o 1Y (o] (o U G-1

Service Parts Manual



GENERAL INDEX

SECTION Page No.
ELECTRICAL SYSTEM

L = 2= 1 =T = TSP H-1

» Charger Receptacle, FUSE BIOCKS .......oo ittt e s H-2

* Ignition Switch, State of Charge Meter, HOM.........coo i H-3

Ll o (=¥ (o 1o ] | SO TSROV RURTUPIT H-4

* Brake Pedal and Taillight CONNECHONS ......coiiuiiiiiii et H-5

* TUN SIgNal, HOUP MELET ...ttt e s e e s s s e e e e s ssae e e s s nneaae s H-6

o WOrKIights, STrobe LIGht.......cociiii ettt ettt e H-7

* (WorkHorse® 800 LX / Commander™ 280 SE) Headlights, TUrn Signal ...........cc.ceeeveerererrererenes H-8

ELECTRONIC SPEED CONTROL

* Electronic Speed Control Wiring, Solenoid WIrNg.......c.ccecirin ettt e J-1
* Electronic Speed Control, Cover, SOlENO0Id...........coiiiiiiiiiiii e J-1

FRONT SUSPENSION (Early Production, for Jan. 2001 and later see ‘FRONT SUSPENSION AND STEERING’)

* Front Axle, Spindle, Wheel Hub, Shock Absorber, SPring......ccccvcceeiiiciiiciniceees s K-1
FRONT SUSPENSION AND STEERING (Jan. 2001 and later)

* Front Axle, Spindle, Wheel Hub, Tie Rod, Steering Column and Wheel ..........ccccccriiiiiiiccinennnn. K-5
REAR AXLE

» Differential Cover, Drain Plug, Vent, Differential Guard ...........cccocvieeiiiciiiiniieei s L-1
REAR SUSPENSION

* Leaf Spring, ShOCK ADSOIDET ... ..ciiiiiiete ettt e e e s e n e e n e sanne s M-1
SEATS

* Seat Back, Seat Bottom, Hip Restraint...........ooo oot N-1
STEERING (Early Production, for Jan. 2001 and later see ‘FRONT SUSPENSION AND STEERING’)

* Rack and Pinion Assembly, Tie Rod Assembly, Steering Column, Steering Wheel...................... P-1
TRUCKBED

* Manual Dump Bed, Tailgate, DECalS...........couiiiiiiiiiiieeic et e s Q-1

o Tilt Latch, Bed Stop Cable .......oooiviiiceeiecee et s e s s s e e s e e e e snee s Q-2

o Bed Liner, Bed PivOt Frame......c.coooiiiiiiieee ettt s s s e e e a e e e e seaeeaeaeseseesese s ssasas s nanannnnn Q-3

L = L = 7Y o RPN Q-4

* Electric Dump Bed, Tailgate, DeCals...........couiiiiiiiiiiieiie ettt Q-9

e Bed Liner, Bed PivOt Frame......cooooi ittt ettt sttt e e e e e er s sesese s e e e s e Q-10

» Actuator, Battery Connections, Toggle SWitCh ........co i Q-11

iv Service Parts Manual



GENERAL INDEX

SECTION Page No.
WEATHER PROTECTION

® SUN TOP ettt ettt ettt s e et e e e e e e e s e e nee £ eRe e e e e e eee e e e e e e e e e e ne e nrenanrena R-1

¢ Inside Mirror, 3-Sided SOft ENCIOSUIE ....ueerriiiiii ittt eeeeerer s ere e e s s e s s sseseesereeresesessnas R-2

CWINASRIBIAS ..o e e e e s e e e s e e e e e e se e e e s e nanneaas R-3
WHEELS AND TIRES

* Tire and Wheel Assembly, Wheel, Valve Stem ... S-1

@ WHEEI COVEIS ..ttt e s e e e st e e e e s e e e e e e s e e e e e e s e e e e e e saneaaeaenannenas S-2
SPECIALTY PRODUCGTS ...t ctts e ee e ee s esie e e st ae s st e e e sate e s ta e s saae e e st asaaaeaeansasaanssanansaeaansenesnsenan Appendix - A

* Special Tools

* Paint

¢ Performance Products

ACCESSORIES ...ttt ettt ettt e et et e et e et e e st e aabe e baesabe e ebaeseae e e e et e et e aneeaneenane Appendix - B
* Accessories Listing

Service Parts Manual



Notes:

GENERAL INDEX

vi

Service Parts Manual



HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

* GENERAL INFORMATION
* |LLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual vii



HOW TO USE THE SERVICE PARTS MANUAL

Title Title

™
M —
"
s
[ s
S \\\\‘ m\\\\\\\\\\\\\
. S i g
e -
A \\\\\\\\\\QQ\\\\\\\\\W
AR T e
S \\\\\\\\\\\\\iti\\\ - \\\\\\\\\\\\\\\\\\\\\\\\\i\

A
\\\Q\\\\\\\\\\\\\\\\\‘

R -
\\\\\\\\\\\\\\\\\tiit\\\\\\
R SN
. S
S -
\\\\\\\\\\\\QQ\E\\\\\\\\\Q\\\\\\\\\\\\
Ty SRS
-

Left hand illustration page . .
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
¢ Locate the part number or description in the appropriate column on the parts list page.

NOTE: ltis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold and the asterisk (*) indicates that the part depicted is not available
for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

viii Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual



ACCELERATOR Electric Vehicle

N\

1 - Includes ltems 2 - 37

To Harness
from
Direction
Selector
\‘EIL\\‘; %
g % "

Part of
Frame

Page A-1 Service Parts Manual



N

Electric Vehicle

ACCELERATOR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 25870-G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 37) ...cooiriiecene e 1
2 70116-GO1 ACCELERATOR PEDAL BRACKET ....coorrie et 1
3 00984-GO1 SCREW, #8 - 10 X 1/2" LG .eeeicirrereee s ssesane e serene s 4
4 25853-G01 PEDAL BOX AND COVER ...ttt 1
5 00684-G6 SCREW, #8 - 32 X 3/4" LG ..ot 4
6 25861-GO1 MICRO SWITCH......oi it s e s e 1
7 00982-G01 SCREW, #4 - 14 X 5/8" LG...oco it 2
8
9 25854-G01 INDUCTIVE THROTTLE SENSOR ......cooiiiirriirrceir e 1
10 00983-G01 SELF THREADING NUT, 3/16" .....eoieirreeerreerres et 2
11 26551-G01 PLUNGER ...ttt s s s e e 1
12 00486-G2 SETSCREW, #8 - 32 X 1/8" LG ...eieeieeereeeee e 1
13 00550-G2 LOCK NUT, 1/4 = 28....oee ettt e 1
14 17677-G1 SPRING RETAINER, 1/2" ...t 1
15 17979-G1 BUSHING ... e s 1
16 73046-G01 COMPRESSION SPRING.........oo it 1
17 17677-G2 SPRING RETAINER, 3/8"....c.oei et 1
18 25859-G01 ACCELERATOR ROD ......otriiiinrecerersereraes e ser et sre e sessne e e 1
19 00532-G4 LOCK INUT, 5/16 - 24......ooeieeeeeeee e e 1
20 10385-G4 CLEVIS YOKE (ADJUSTABLE).......cciiiireeeecee e 1
21 10386-G3 CLEVIS PIN, 5/16" X 1" LG .eeiiierereee et 1
22 17838-G1 NYLON BUSHING ......coooiirriierreerrccrerre et 3
23 17255-G1 TEFLON WASHER, 5/16".... .ottt 1
24 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..cc oot 1
25
26 70134-GO1 PEDAL PIVOT PIN ..ot 1
27 00986-G01 PUSH NUT, 9/32" ...ttt s s 1
28
29 25879-G03 WIRING HARNESS (PEDAL BOX ASSEMBLY) ......ovoiriircrcereeiernereeeen 1
30 17313-G1 LOOM FLEX, 3/8" X 8" LG (BULK).....c.cooreiirrrierere e 1

Service Parts Manual




N

ACCELERATOR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 17618-G1 WIRE TIE ..ottt e e s 2
32
33 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 34 - 37)............. 1
34 27844-GO01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 35 - 36)............ 1
35 15766-G1 OVAL RIVET, 3/16" X 3/8" LG....ccciercei et 6
36 27512-G01 ACCELERATOR PEDAL PAD .....ceoii it 1
37 * ACCELERATOR PEDAL ..ottt 1
38
39 00715-G2 BOLT, 5/18 - 18 X 13/16" LG ..cevrieereriee et e 4

Page A-3 Service Parts Manual




Electric Vehicle ACCELERATOR

Service Parts Manual Page A-4



BATTERY CHARGER, LESTER, 36 VOLT Electric Vehicle

N\

Page B-17 Service Parts Manual



Electric Vehicle BATTERY CHARGER, LESTER, 36 VOLT

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 28516-G01 BATTERY CHARGER, LESTER, 36 VOLT, PORTABLE WITH POWERWISE
CONNECTOR, CE APPROVED (OPTIONAL)

For service or replacement parts, contact:
Lester Electrical

625 West “A” Street

Lincoln, NE 68522

Phone: (402) 477-8988, FAX: (402) 474-1769

Always provide the following information when requesting information
or ordering replacement parts:

Model Number:
Serial Number: (stamped into housing)

Service Parts Manual Page B-18



Electric Vehicle

BATTERY CHARGER

¢/ - ¢ sway sepnjou - |

pJeog |04U0)
woly d3y

ov\\\\ﬁ -
6 _

Jawuojsuel | o
8 \mu

L 9

Service Parts Manual

Page B-1



Electric Vehicle

BATTERY CHARGER

BLK from
Transformer

Service Parts Manual

Page B-2



BATTERY CHARGER

Electric Vehicle

(2
W

32 - Includes ltems 33 - 42

40 .

DC CABLE INSTALLATION

©,

45

Chassis

AMMETER INSTALLATION

Heat Sink

Page B-3

Service Parts Manual




Electric Vehicle

BATTERY CHARGER

To Capacitor — 5
To XF on Power ’i
Input Board 4

P / \
To Normally Open \1\%_//4\
on Relay at Power
Input Board\p
O

TRANSFORMER INSTALLATION \j

—©
To Diode

~
EN 54
f/ BLK to
DC Cord
<
<l %/
@\ 53
55

D

56

BRN from Control Board
ORN from Control Board
WHT from AC Cord
BLK from AC Cord
BLK from Transformer

POWER INPUT BOARD
INSTALLATION

GRN from
AC Cord

GROUNDING
DETAIL

Service Parts Manual Page B-4



BATTERY CHARGER

N

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 28115-G04 POWERWISE™ CHARGER (INCLUDES ITEMS 2 - 72) ....oovieiee e, 1
2 * CHASSIS ... et et e e e s 1
3 00513-G6 SCREW, #8 - 18 X 1 3/4" LG ..eoi it 2
4 00559-G4 WASHER, #8 ...t s 2
5 11572-G3 EXPANSION NUT ..ottt e s 2
6 28104-G01 HEAT SINK ..o e e s e 1
7 00138-G3 SCREW, #6 - 32 X 3/8" LG ....eeiiieieeeee et 2
8 00559-G3 WASHER, #6 ...t s e s e e e 2
9 00567-G3 LOCK WASHER, #6 .....ooeererieerireerr et 2
10 00525-G5 NUT, #6 - 32, e 2
11 18488-G1 DIODE. .. ..ttt e e e e e 2
12 01005-GO1 SCREW, #6 - 19 X 5/16" LG. ...oiiiieieeeeee et 3
13 00559-G3 WASHER, #6 ..ottt e e 3
14 28111-GO1 SUPPORT SPACER ...t s 3
15 28110-GO1 ELECTRICAL CLIP ..ottt s 1
16
17 * COVER ...t e s e e s 1
18 28102-G01 HANDLE ...t 1
19 00614-G4 SCREW, #8 - 18 X 1/2" LG ..ottt e 6
20 00559-G4 WASHER, #8 ...t s 1
21 28136-G01 LABEL (VENTILATION) ...coovrieirireierrecersre et 1
22 28136-G02 LABEL (DC CORD CONDITIONY) ......coiirireicrireeesireersresersre e e ser e 1
23
24 26979-GO01 CAPACITOR BRACKET ..ottt e 1
25 28109-G01 CAPACITOR ...ttt e s e s e s e e e 1
26 00969-GO1 SCREW, #8 - 32 X 3/8" LG. ..eeicve et s 3
27 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi....ooiieircee ettt e 3
28 11027-G2 LOCK INUT, 1/4 - 20 ..ttt e s 3
29 19388-G4 AC CORD .ttt e e 1
30 13557-G2 STRAIN RELIEF (AC) .. irieerreeerrer ettt s 1

Page B-5

Service Parts Manual




N

Electric Vehicle

BATTERY CHARGER

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 13557-G3 STRAIN RELIEF (DC) .ottt 1
32 28137-GO1 DC CORD AND HANDLE ASSEMBLY (INCLUDES ITEMS 33 - 42).......... 1
33 73051-G11 PLUG (TOP HALF)...cooiireeceeee e et 1
34 73051-G12 PLUG (BOTTOM HALF)....oi et 1
35 73051-G27 AUXILIARY CONTACT ..ot 1
36 73331-GO1 DC CORD ...ttt e s s e 1
37 73051-G14 MALE PIN ..o e s s 2
38 73051-G08 SCREW, #10 - 32 X 1/2" LG (BRASS) ... 2
39 73051-G15 MAGINET ... et s e e e e 1
40 73051-G16 SCREW, #6 - 32 X 1/2" LG (STAINLESS STEEL) .....cccoecvirrecernrnee 2
41 73051-G10 LOCK NUT, #6 - 32 ...ttt e s 4
42 73051-G17 SCREW, #6 - 32 X 1" LG (STAINLESS STEEL) ....oovreeireieeeeeeeee 2
43
44
45 28105-G01 AMMETER ... e e 1
46 00984-G01 SCREW, #8 - 10 X 1/2" LG .ottt e 2
47 00559-G4 WASHER, #8 ... e et e e e 2
48 01003-GO1 BRASS WASHER, #10....c.co it 4
49 22589-G2 SHOULDER WASHER, #10 ......oiiieeeeeeeeeeeee et 1
50 00771-G6 NYLON WASHER, #10....co ittt 1
51 00528-G4 NUT, #10 - B2, ot s s e 3
52 28106-GO1 5O AMP FUSE ..ot s e 1
53 00565-G5 LOCK WASHER, #10 ..ottt s e 4
54 00378-G4 SCREW, #10 - 24 X 1/2" LG oottt 2
55 00526-G3 NUT, #10 - 24 e e e e 2
56 28103-GO01 TRANSFORMER ..ot et e e e 1
57 27877-G01 SPACER SUPPORT ...ttt e s 4
58 17618-G1 WIRE TIE ..ot s 2
59
60 00372-G3 SCREW, #8 - 32 X 3/8" LG .c.eeiiirrerereerereeerr e ssessne e serenens 1

Service Parts Manual

Page B-6




BATTERY CHARGER

N

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 2 3 4 5 DESCRIPTION QTy.
61 25977-G32 16 GA WIRE (GREEN 4" LG) ....ooiiiieeeeeeeeenee e 1
62 00565-G4 LOCK WASHER, #8 ..ot 1
63 00526-G1 L 2 T 7 1
64
65 ¥ LABEL (POWERWISE™) ..o e 1
66 28126-G01 CONTROL BOARD (POWERWISE™).......coirirreeerreeerre e 1
67 28126-G03 POWER INPUT BOARD (POWERWISE™) ... 1
68
69 00565-G7 LOCK WASHER, 1/4" ... e s s e 2
70 00532-G2 L U e P 2
71
72 71785-G01 LABEL (REMOVE BATTERY) ..ot 1

Page B-7

Service Parts Manual




Electric Vehicle BATTERY CHARGER

Service Parts Manual Page B-8



Electric Vehicle

BATTERY CHARGER (ON BOARD)

N\

sIssey)

pi03 OQ wol IHM

NOILVTIVLSNI H31IWNV —

¥ uid Aejey
woy Ng

L

L \.\.\.\\\ 0
o OF % G
EESE:E._.& " %
8

G e
f

S

€8 - € swWay| sspnju - |

N
s

N

Service Parts Manual

Page B-9



BATTERY CHARGER (ON BOARD)

Electric Vehicle

Ge

pieog
induj 1emod e
Aejay uo uadp
AjjeulioN o]

) »v\

— pieog induj
\ V/\ﬁ.l.ﬁ/ Jamod uo
N/V 4x oL

Joyoede) o

spolg oL
NOILVTIVLSNI HIWHOISNVHL

Jowoysuel |
wol Mg

.
oz

Page B-10

Service Parts Manual



BATTERY CHARGER (ON BOARD)

Electric Vehicle

Pin 1 - Wire 76 to Input Board "COM"
Pin 2 - Tab Adapter 82, RED wire from Control Board
Pin 3 - Wire 77 to Input Board "WHT"
Pin 4 - Wire 78 to Heat Sink Clip

Pin 5 - Wire 79 to DC Cord RED Wire

)
DSt

RED from Control Board

RELAY INSTALLATION

8

AC Cord
Port

|

Front of
Charger

GROUNDING
DETAIL

BRN from Control Board
ORN from Control Board

WHT from AC Cord

WHT 77 from Relay Pin 3
BLK from AC Cord

BLK 76 from Relay Pin 1

BLK from
Transformer

GRN to
= Ground

POWER INPUT BOARD
INSTALLATION

Page B-11

Service Parts Manual




Electric Vehicle BATTERY CHARGER (ON BOARD)

BATTERY CHARGER INSTALLATION

Front of Vehicle

— CHARGER RECEPTACLE COVER -~

Service Parts Manual

Page B-12



BATTERY CHARGER (ON BOARD)

N

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 28115-G06 POWERWISE™ CHARGER (ON BOARD) (INCLUDES ITEMS 3 - 83)............. 1
2
3 * CHASSIS ... et et e e e s 1
4 00513-G6 SCREW, #8 - 18 X1 3/4" LG ...t e 2
5 00559-G4 WASHER, #8 ...t s 2
6 11572-G3 EXPANSION NUT ..o e e s e 2
7 28104-GO01 HEAT SINK ...ttt e s e e e 1
8 00138-G3 SCREW, #6 - 32 X 3/8" LG ..ceeieeeeeeeee et 2
9 00559-G3 WASHER, #6 ..ottt e e 2
10 00567-G3 LOCK WASHER, #6 .....ooeererieerireerr et 2
11 00525-G5 NUT, #6 - 32, et 2
12 18488-G1 DIODE. .. ..ttt e e e e e 2
13 01005-GO1 SCREW, #6 - 19 X 5/168" LG ..oei it 3
14 00559-G3 WASHER, #6 ..ottt e e 3
15 28111-GO1 SUPPORT SPACER ..ottt e 3
16 28110-GO1 ELECTRICAL CLIP ..ottt s 1
17
18 * COVER ...t e s e e s 1
19 28102-GO01 HANDLE ... e s 1
20 00614-G4 SCREW, #8 - 18 X 1/2" LG ..ottt e 6
21 28136-G01 LABEL (VENTILATION) ...coovrieirireierrecersre et 1
22 28136-G02 LABEL (CORD CONDITIONY)......cccotrreirerirencrrrecesrreersreserssre e esne e snenane 1
23
24 26979-GO01 CAPACITOR BRACKET ..ottt e 1
25 28109-G01 CAPACITOR ...ttt e s e s e s e e e 1
26 00969-GO1 SCREW, #8 - 32 X 3/8" LG ...coice et s 3
27 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi....ooiieircee ettt e 3
28 11027-G2 LOCK INUT, 1/4 - 20 ..ttt e s 3
29 19388-G5 AC CORD .ttt e e 1
30 13557-G2 STRAIN RELIEF (AC) .. irieerreeerrer ettt s 1

Page B-13

Service Parts Manual




Electric Vehicle BATTERY CHARGER (ON BOARD)

N

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM [ PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 13557-G3 STRAIN RELIEF (DC) .ereeeeeeeeeeeeeeeeeeseeeseeeeseeeseseseseeseseesssesss e seneesenesenens 1
32 | 73331-Goe DC CORD ASSEMBLY (INCLUDES ITEMS 33 - 37) ...ccoeveeeeereeereresene 1
33 | 28108-GO1 010X 010 )= o TS 1
34 | 11343-G3 RING TERMINAL, 3/16" ...eoreeeeeeeeeeeeeeeeseseseseeseseeeeseeseseeseeeesesesseesseen 2
35 | 11343-Gi RING TERMINAL, 5/16" ....oreeeeeeeeeeeeeeeeseseseeeseseeeeseeseseesseeesesesseeseeen 2
36 | 17064-G1 FEMALE TERMINAL ... seseeeneeeseeseee e sseeseeeeseeeee 2
37 | 22476-G1 HEAT SHRINK TUBING........eeeeeeeeeeeeeeses e seeeeseseeeseeseseseeeeseeesneeseen AR
38
39
40 | 22009-G1 ISOLATION MOUNT .....coreeeeeeeeereeeeeeeeeessseeeseeeesseeseeeeeseeee e see e sesesenesens 4
41 00559-G7 WASHER, 1/4" ..ot es e seseseseeseeeess e seseeses e eneeeseseeeseeeseeese e 4
42 | 00565-G7 LOCK WASHER, 1/4" ..o eeeeeeeeeeoeeeeeeeeeeeseeseeeeseesseeseeeeseseeee e see s senesens 4
43 | 00532-G1 NUT, 1/4 = 20, oo seeeeseeeseseeseseeseeeseeesesseeseeeeeeseses e see e seeeesereesenessenes 4
44
45 | 28105-GOf AMMETER ..o eeeeeeeeeeeeese e es e seseseseseeeess e seseeseseeeseeeseseeeese e sesese e 1
46 | 00984-GO1 SCREW, #8 - 10 X 1/2" LG cvveeeeeeeeeeeeeeeeseeeesseeseseseseeseseesseesss e seneesenesenens 2
47 | 00559-G4 WASHER, #8 ......eoeoeeeeeeeeeeeeeeeses e seseeseseseseese e seseeseseeeseeeseseseeeeesseese e 2
48 | 01003-GO1 BRASS WASHER, #10......oeveeeeereeeereeeseeeeeeeeeeeseseseseseeseseseeesss e sesessesesenens 4
49 | 22589-G2 SHOULDER WASHER, #10 ......eeeeeeeeeeeeeeeeeeseeeeseseseseeseseesssesss e seneesenesenens 1
50 | 00771-G6 NYLON WASHER, #10.......rveeeeereeeereeeeseeeeseeeseseeseseseseesesesseesss e seneeseneeenens 1
51 00528-G4 NUT, #10 = 320 see e seeeseeeeseseese s ses e senesesesemaess e sesessenesenens 3
52 | 28106-GO1 50 AMP FUSE ....oeooeeoeeeeeeeeeeeeseeesseeese e eee e see e seseseseeseseesseases e seneesenesenens 1
53 | 00565-G5 LOCK WASHER, #10 w..cooeeeeereeeereeeeeeeeeseseeeeseesseeseeeessseses e see e sesesenenens 4
54 | 00378-G4 SCREW, #10 = 24 X 1/2" LG eeeeeeeeeeeeeeeseereseeeseseseseeseseesssesss e seneesenesenens 2
55 | 00526-G3 NUT, #10 = 24 eee e eseeeeseseese s ee e ses e seseseneseseees e sesessereeenens 2
56 | 28103-GO1 TRANSFORMER .....cooooeeeeeeeeeses e seseeseseseseese e seseeseseeeseeeseseeeseeesseese e 1
57 | 27877-GO1 SPACER SUPPORT .....eeeeeeeeeseeeseeeeseeesee e eseseseseeseseesseesss e seneesenesenens 4
58 | 17618-G1 WIRE TIE .o eeeeee e seeses e sen e seseseeeess e eseesen e eneeesesetesee e s ese e 3
59
60 | 00372-G3 SCREW, #8 - 32 X 3/8" LG cvvereeeeeeeeeeeeeeseereseeeseseeseseeseseessmesss e sesessesesenens 1

Service Parts Manual Page B-14



BATTERY CHARGER (ON BOARD)

N

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 25977-G32 16 GA WIRE (GREEN 4"} ...ttt 1
62 00565-G4 LOCK WASHER, #8 ......o ittt s 1
63 00526-G1 NUT, #8 - 32, ettt 1
64
65 * LABEL (POWERWISE™) ....eiiiiieieieieeieeeee e st e see e e ee e 1
66 28126-G01 CONTROL BOARD......cciiiteetteete ettt st 1
67 28126-G03 POWER INPUT BOARD.....cceoi ittt et e se e ee e 1
68
69 00565-G7 LOCK WASHER, 1/4" ...ttt et 2
70 00532-G2 NUT, 174 - 28ttt 2
71
72 21971-G4 RE LAY ettt ettt b et st e nea e e et e e e e eaes 1
73 00138-G4 SCREW, #6 - 32 X 1/2" LG oottt ettt e 2
74 14390-G9 LOCK NUT, #6 - B2ttt s s 2
75
76 25977-G38 16 GA WIRE (BLACK 4") (from Relay 1 to Power Input Board "COM") ....... 1
77 25977-G37 16 GA WIRE (WHITE 5") (from Relay 3 to Power Input Board "WHT")........ 1
78 25978-G161 18 GA WIRE (BLUE 6") (from Relay 4 to Heat Sink clip).....cc.cccevrenrrrnrnnen. 1
79 25978-G162 18 GA WIRE (YELLOW 6") (from Relay 5 to DC Cord "RED")......c..cccceevuen. 1
80 25978-G163 18 GA WIRE (BLACK 7") (from Transformer S2/S3 to

Control Module "BIack”) ....cceicueeriiierceniie e eccee e see e e 1
81 17902-G1 TAB ADAPTER (on Power Input Board "WHT" w/ 77 & AC Cord WHT) ...... 1
82 28305-G01 TERMINAL ADAPTER (on Relay 2 w/ Control Board RED).........c.cccccceeneen, 1
83 27285-G01 TERMINAL ADAPTER (on Relay "COM" w/ 76 & AC Cord BLK)................. 1
84
85 71968-G01 SHIELD ASSEMBLY (INCLUDES ITEMS 86 - 88).....c.ccvviiirreneereeeeeeneeeeee 1
86 71967-GOA1 SHIELD ...ttt e e sttt 1
87 22045-G01 CORD HOLDER ...ttt ettt st st st e et 1
88 10570-GO1 RIVET ettt ettt ettt et st e ae e st e e sea e s e e e see e eeaeaneas 2
89 00106-G6 SCREW, #12 - 24 X 3/4" LGi.eetiieeeieeteeeeeeeecee e ettt st 2

Page B-15 Service Parts Manual




Electric Vehicle BATTERY CHARGER (ON BOARD)

N

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
920
91 11027-G2 LOCK NUT, 1/4 = 20 ettt 4
92
93 73173-G01 COVER PLATE ...ttt s s e s e 1
94 14601-G10 RIVET, 5/32" X 7/168" LG ..oeeeieieeeeee et 4

Service Parts Manual Page B-16



Electric Vehicle

Page C-1

Service Parts Manual




Electric Vehicle BODY

See
LX / SE Model Electrical

Industrial 800 Cowl Cap

103

Service Parts Manual Page C-2



BODY Electric Vehicle

\T\ﬁ\\\*w
193, 194 L~

~

197,198 |, ™

Page C-3 Service Parts Manual




Electric Vehicle

BODY

154 - Includes ltems 155 - 158

155

Mounting
Hole (4)

Angle Hitch

ﬂ 179 .
J\ ’/,/’
180 | o.
Heavy Duty > > %
Hitch 181

%/182

160 - Includes Items 161 - 173
175 - Includes Items 176, 164 - 173
178 - Includes ltems 179 - 182, 164 - 173

— _____________L_______________\

Service Parts Manual

Page C-4



Electric Vehicle

BODY

Service Parts Manual

Page C-5



N

Electric Vehicle BODY

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 70662-G01 UPPER FLOORPAN (LATE PRODUCTION) .....oiiiiieiie et 1
2 14601-G11 RIVET, 3/16" X 9/168" LG .. .eeee ettt see s saee e s se e s sner e s e en 9
3 71510-GO1 UPPER FLOORPAN (EARLY PRODUCTION) ......ccceroiiirireerieeeee e 1
4 70451-G01 LOWER FLOORPAN........otiiieeeceetese e et e st e e et e e aneeseeeeeseesneanees e e nes 1
5 14601-G11 RIVET, 3/168" X 9/18" LG ..eeeiiiieee ettt sttt et e s e s e s 7
6 70452-G01 ACCESS COVER ...ttt see s te s st e reee s s e e s e s e s e e e s ene s sneeeened 1
7
8 71151-GO1 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 9-12) ...ccceeviireenee 1
9 71153-G01 DEFLECTOR (PASSENGER SIDE) ......coceiiireieree et 1
10 71154-G01 DEFLECTOR (DRIVER SIDE) .......ooiieitiiereee et e 1
11 00614-G5 SCREW, #8 - 18 X 5/8" LGi...ecieieieie ettt et 6
12 71158-G01 INSTRUMENT PANEL INSERT (FOUR CUP) ....cocciiiieee e 1
13 71179-G03 LABEL (SAFETY) {TEXT) ceeiterteeeereee e reeeie st se e e see e 1
14 74409-G01 LABEL (SAFETY) (PICTOGRAPH).....cccui et 1
15
16 * SERIAL NUMBER PLATE .......ccoiiieiiieeeeeteeesesieestesesseeaesseseesesseseessassessanseseens 1
17 * CAPACITY PLATE ..ot eeenie sttt st eesseseseeseesensesesssnnsesnens 1
18 01041-GO1 RIVET, 5/32" X 7/8" LG ..ce oo eeeerecte et scseesseteessee s ssseeesaee s sveae s snnnesnsee s sanenenns 4
19
20 71413-G01 SPLASH PANEL.... .ottt st et e e e et se e e e e e e neas 1
21 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGi..cuee ettt 1
22 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGi..cuee ettt 4
23
24
25
26 71115-G01 VINYL TRIM Lttt sttt e e e e e s sse e ee e ssseee e e s sane 2
27 71055-G01 RIVET, /168" X 1" LG oottt sttt e s s a e 10
28
29
30

Service Parts Manual

Page C-6



BODY

N

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 T1051-G™ | COWL coveereeeeeeeeeeeeeeesveeeseseeseeeeeseeseeeseessseseeseseesessseses s sess e neseseeneessseseeseressesens 1
32 | 71037-G02 | NAMEPLATE (E-Z-GO).oooomeeereeeeeereeeeeseeesreeesseeeeseeseseseesesessesssaesesesesesssssessenens 1
33 12064-G3 PUSHNUT, 3/16" .o eeeveeeeesseesesseesesseesssseseseeseseseeseseesessseesessseesesesesssssnens 2
34 | 74403-GO1 | NAMEPLATE (CUSHMAN) .....oiveeeeeeeeeseeeeeeseeeeesseseeessesesessessseesesesesessseeseseenens 1
35 | 71055-GOT | RIVET, B/16" X 1" LG covoveerreeeereeeeeeseeeeeereeessesssessesesessesessesesesseseseseeseseseessseesessseenn 9
36 | 71056-G0T | BOLT, 5/16 - 18 X 5/8" LG errvereeerereeeseereeesesessesesseseeeseseesessessessesesseseessseseseenenes 4
37 | 00570-G2 WASHER, 5/16" .vvooeveveeesseveeseeseeeseeseeseeeseesssessseesssseeessssesesseseseseessseesessseesessseenan 4
38 | 14601-G13 | RIVET, 5/32" X 916" LG weorveveereeeeeereeeereeeeeseeesseveenseseseneesesessesssaeseseseesesssesesesnens 2
39 | 26947-G01 | NAMEPLATE (JACOBSEN) ... iveeeeeeerieeereeesseeeeseeseeessesesessessseesesesesesssesessenens 1
40
41 27166-G02 | FRONT SHIELD ..o iveeeeeeeeeeeeeeseseeesseseseseeseseseesesesseseseesesseesesesenessesesesseseesenens 1
42 | 71015-G01 | FRONT SHIELD BRACE. ... cocieeeeereeeeeeeseeteeeesseeeesseseeesseseseseesssaeseseseesssssessneenens 2
43 | 01038-GOT | SCREW, 1/4 - 20 X 1/2" LG coveoreeveereeeerereeeereeesseseeseesesessesssessesssaesesesesesssssessenens 4
44 | 16469-G7 WASHER, 1/4" ..o eeveeseeveeeseseeeseesessesessasesesssseses e sesseeeseeseseseesssesseseseesessrenen 2
45 | 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGiuvvoeeeveeeseereesseeseeeesesseesessecessesesesessenessesens 2
46
47
48 | 74040-G01T | FRONT BUMPER.....oooseeeeeoseeeeeoseeeeeeseeessesesessesesessesessssesesssseseseesesessessseesesssene 1
49 | 74037-GOT | SPACER TUBE ..ooooeeeeeeeeseeeeeereeeseeseeesveeeeseeeesss e sseseseseeseseseesssaesesesesese s sene e 2
50 19859-G1 END CAP, 3/4" ..ooeeveeeeeeeeeeeeveeseeesseeeses e seeseessesesesaesesesaesessssess e sess s sese s sase s 2
51 75048-GOT | SPACER, 1/2" ooveeoeeeveeeesveeeseeeeesssseseseessseseesssessesssesesssesessessessssesessesesessereseesens 2
52 | 00570-G2 WASHER, 5/16" w..oveoeeeveeseeveesseeeeeseeseeseseseasesessseesesseeesesseeeseeseseseesssessessseesesssenen 6
53 | 00905-Gs LOCK WASHER, 5/16".....cueveereeeeeeesesseeesseseeessesesessessseseesesessessseesessseesssesessse e 4
54 | 01035-G02 | BOLT, 5/16 - 18 X 2 1/2" LGiuvveereeveereeeeeerseeseeeesseeeensesesessesesessessseesesesesssssessse e 4
55 | 74265-G01 | BUMPER (LX/ SE) coooriveeeeeeereeeeeerseeesesesesseeessssssessesesseesssessesssaesesesesesssesessesens 1
56
57
58
59 | 71219:G0T | COWL, LX/ SE wooreeeeeeeeseeeeeeseeeeeeseeeesesesesseesesseseseeseseseesesessesssaesesesesesssesessenens 1
60 | 71413-G02 | SPLASH PANEL. ...ooooiveeeeeeereeeeeereeeerseeesoeeeseseeeeseeseseseeseseseesssaesesesesessseesessenens 1

Page C-7

Service Parts Manual




N

Electric Vehicle BODY
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 71101-GO1 COWL SUPPORT BRACKET ...coeieeeecee ettt et ee e 1
62 71102-G02 SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG.eeviieeeceee e vcee e 3
63
64 71462-G01 COWL SUPPORT BRACE ...... .o ieieeeiieteecete et ete e eas 1
65 00740-G4 SCREW, #10 - 32 X /2" LG ittt cete et e et see e e ee e e 2
66 00559-G5 WASHER, #10..e ettt re e se e et see e e sre s 2
67 00921-G8 LOCK NUT, #10 - 32 .ottt te st e e s a e s s e e s e e s s e nanena e s e nasnes 2
68 71055-G02 RIVET, /168" X 1 1/8" LG .eeeiiiiieee ettt st e e s esae e e s e s s 1
69 16705-G9 SCREW, 174 - 20 X1 1/4" LG c.eeeeeee ettt e 1
70 14776-G1 RETAINER NUT (‘"0 TYPEY), 1/4 = 20.....ceice et 1
71
72
73 71289-G01 NAMEPLATE (E-Z-GO) (OVAL) ..ottt st e 1
74 74401-GO01 NAMEPLATE (CUSHMAN) (OVAL) ..ottt e 1
75 71214-G01 FENDER FLARE (DRIVER SIDE)......ccccoteiteieietesenieeesesiesiesie e 1
76 71214-G02 FENDER FLARE (PASSENGER SIDE) ......cccoeiiiee et 1
77 71045-G01 RIVET, 5/32 X 3/4" LGi..eveei e eeeee st et ssceessne e st e s ssseeessae s sveee s snnnesnsneessanenenns 6
78 00559-G4 WASHER, #8....ooe ettt s st st e st e st e st e e e s e e e s e e esene s sneeeennd 6
79
80 75459-G01 GLOVE BOX DOORS (BOTH SIDES)......cciiierieeeeeetecee et 1
81 75459-G02 GLOVE BOX DOOR (DRIVER SIDE} .....cooueiieeenee et 1
82 75459-G03 GLOVE BOX DOOR (PASSENGER SIDE)......ccconiiiirieereeee st 1
83
84
85 71025-G02 COWL ASSEMBLY (INDUSTRIAL) (INCLUDES ITEMS 86 - 95).....cccccvvvevnuennee. 1
86 71071-G** COWL (INDUSTRIAL) «...eeeeteeteeenteeie st e seees e s seesseeseeeseesneeseeeseseens 1
87 71030-G01 COWL CAP ettt ettt e e e e st e e e st e e e e s saraaeassaaraeaeenans 1
88 71076-G01 LI 2L 2SR 2
89 71035-G01 FENDER FLANGE (PASSENGER SIDE) ....ccceeeerieereee e 1
20 71036-G01 FENDER FLANGE (DRIVER SIDE) ......ccceiiiirrrierteree et 1

Service Parts Manual




BODY

N

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
91 14601-G10 RIVET, 5/32" X 7/16" LGiuurvveeoeeveeereeeeeeseesesesseseseesessseesssseesssessessssesesessssessesens 16
92 | 71101-Go1 COWL SUPPORT BRACKET ..coorveeeeeeeessereeesseseseseeseseesessseesesssseseseseesessseens 1
93 10570-G10 RIVET, 5/32" X 9/16" LGiuurveeereveeereeeeeeseesesessessssesessseesesssesssesseseesesesessesessesens 2
94 | 71037-G02 NAMEPLATE (E-Z-GO) (GOLD) ..rrvveeeeeeeeeseereesseeseseeseseeeessseeesssseseseesesessesens 1
95 | 12064-G3 PUSHNUT, 3/16" coveooesveeeeseeeseeseeeseeseseseesesessessseesesssesssssesssesseseeseseseesssessesens 3
96
97 | 71117-G01 | FRONT COWL SPLASH PANEL ....orvveeeeeeseeeeeesseseeeneeseseseessseesesesessseseseseeeens 1
98 | 71102:G02 | BOLT, 174 - 20 X 172" LGerrevereeeeereeeeeeseeseeesseeeessesesensesesessesssaesesesessssseeseseenens 4
99 16469-G7 WASHER, 1/4" ..o eeveeseeveeeseseeeseesessesessasesesssseses e sesseeeseeseseseesssesseseseesessrenen 1
100 | 10570-G11 | RIVET, 3/16" X /4" LG eeevveeeeeveereeeeereeeeeeseeseseseesesseseseseesesseesssessesesseseseesesessesens 2
101 | 15121-G3 WASHER, 1 1/8" X 7/32" coovvveeeeeeeeeeeveeseseseessesseeesesseessssesesseseseseessseesessseessssseenan 2
102 | 71056-GO1 | BOLT, 5/16 - 18 X 5/8" LGi.eeerrvevererereeerereseseseeseseseesssessesssesseeesssseeesssseseseeseseseeses 4
103 | 14601-G10 | RIVET, 5/32" X 7/16" LG cevvveeeeveeseereeereeeeeeseesesesseseseseseseesesseesssssseseesesesesseseseesens 7
104
105
106 | 71502-GO1 | ROCKER PANEL (DRIVER SIDE) ..coouiveeeeereeereereseeseseseesssseeessseessseseseseesesessesens 1
107 | 71501-GO1 | ROCKER PANEL (PASSENGER SIDE) ...c..vveeuereerrerereseeseesseeeeessesereseeseressesens 1
108 | 15058-G6 RIVET, 3/16" X 3/4" LG vvvereeevereeeereressereesseseeeseesesseeessssesessseesessseessssesesessesasesens 4
109 | 16705-G1 SCREW, 1/4 = 20 X 1" LG evvveeeeeveereeeeeerseessesseesseessssseessssesseeseseseesessseessseeseseseene 4
10 | 23726-G4 SPACER ..o eveeeseeveveseeseseesese s eseseeseeesseseeesseeese s sseseseseesesesees s esesssesese s neee s 4
11 | 00891-G2 LOCK NUT, 1/4 = 20 ceoreveeeeeeeereeeeeesesesreesesseeesssseseseeseseseeseseesessseesessseesesssesessssens 4
112 | 71507-G02 | SILL PLATE (DRIVER SIDE) w..ooooiveeeeveeeseeresesseseseseseseesssseeesssessesesseseseesesessesens 1
13 | 71507-GO1 | SILL PLATE (PASSENGER SIDE) ... roveeoeeeeersseeeerseeseesesesseesssseessssesesseseseneeses 1
114
115 | 71588-G01 | SEAT FILLER PANEL (DRIVER SIDE) ...ooveeeereeererereseeeeessseesseeseseseesereseesens 1
116 | 71588-G02 | SEAT FILLER PANEL (PASSENGER SIDE).......ovoerorerereeeeconseeeessererereeseressesens 1
117 | 14601-G10 | RIVET, 5/32" X 7/16" LG cevvvereveeseeeeeersesereseeseseseeseseeseseeesssseeesssesssssseseseesesessesens 6
118 | 20271-G3 HOLE PLUG, 2" .o veeeeeeveeseeessesesesseeesse e sssseseseeseseseesssessess s sessseessse s ssss s 2
119
120

Page C-9

Service Parts Manual




Electric Vehicle BODY
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
121 70135-G01 PEDAL PIVOT COVER ... ettt ettt s s 1
122 70048-G** FLOORMAT ...t ectr e ceesstee s seesste s s svee s s ee e s see s s seeesssee s saneesseaessnsnesnneneesaseesans 1
123
124 71844-G** SEAT WRAP PANEL WITH LOUVERS ......cooiiee e 1
125
126 10570-G10 RIVET, 5/32" X 9/16" LG ....eeee et s e see s sieeeseee s se e s snnne s e e s e ene 8
127 71609-G01 SEAT HINGE PLATE.......c. ettt ece e st e e st se e e e se e e eee e e e 2
128 10570-G11 RIVET, /168" X 3/4" LG ...oeiiii ettt sttt st e s siae e e s a e s s e nsneene s 4
129 20271-G2 HOLE PLUG, 1/2" ..ottt ste e st e s e s e see e sse s snne e sse s s e s an e sareenns 1
130 71259-G01 SIDE PANEL (DRIVER SIDE) ......coeiiiieie et e 1
131 71259-G02 SIDE PANEL (PASSENGER SIDE) .....cccoeiiieieteeeeeeeieeee e e 1
132 10570-G10 RIVET, 5/32" X 9/18" LG ..eeeiiiciieee ettt ssite e st e s a e s ea s 4
133 10570-G12 RIVET, 174" X 1/2" LG eeeeer et e et ssceesse e s see s sse s ssnee s sve e s snnnesnsee s saneeenns 4
134
135 71379-G29 SEAT WRAP (INDUSTRIAL).....ceeeeeeeeeeeiteecete e eeesee et se e ee e neas 1
136 71259-G13 SIDE PANEL (INDUSTRIAL) (DRIVER SIDE) ......cocoiiieieeeeece e 1
137 71259-G14 SIDE PANEL (INDUSTRIAL) (PASSENGER SIDE)........ccooceeeireeieeeeeeeeeeeee 1
138
139 70244-G02 SPLASH PANEL.... .ottt st et e e e et se e e e e e e neas 2
140 00715-G2 BOLT, 5/16 - 18 X 13/168" LGi.....ceeieeiieiieie et s 8
141
142
143 71224-G01 FENDER (DRIVER SIDE) ......cccoiieiiesiesesiesiese e seeseseseesseessesesssesseeessesessenseseens 1
144 71224-G02 FENDER (PASSENGER SIDE)........ooieiieieeeeeeee ettt 1
145 71224-G03 FENDER WITH TAILLIGHT (DRIVER SIDE) .....ccceerieiieieeeee e 1
146 71224-G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) ......coooiiiieeieeeceeeeereeees 1
147 00414-G6 BOLT, 1/4 - 20 X 3/4" LGi..uuiiiiiieiieeeisiiiiete st ee s e s n e s e e s s neaa e s 8
148 00642-G7 Bt o 1= = T 7 TR 16
149 00891-G2 LOCK NUT, 1/4 = 20 et e stee e seeeste e sesee s e see e ssee s snnessseee s snnsessenessneeenns 8
150

Service Parts Manual

Page C-10




BODY

N

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
151 71225-G01 REAR PANEL.... .ottt 1
152 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGi....oeerreeerreerreeee e 8
153
154 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 155 - 158) .....cccoviiiieeeeereeeee e 1
155 27731-G01 ASH TRAY ..ot e e s 1
156 27736-G01 GASKET ..ttt e e e e 1
157 75108-G01 BRACKET ...ttt e e s e s e 1
158 00100-G4 SCREW, #10 - 16 X 1/2" LGi...ee it 4
159
160 74270-G07 CLEVIS HITCH KIT (INCLUDES ITEMS 161 - 173) ..eeiviircerereeeeercee e 1
161 74338-G01 CLEVIS HITCH ... .ottt 1
162 14443-G7 CLEVIS PIN, 1/2" X 2 1/2" LGt e 1
163 19314-G1 COTTER PIN, 2 172" LG et s ene e 1
164 74348-G01 HITCH RECEIVER ..ot e 1
165 21317-G01 CLEVIS PIN, 5/8" X 3" LG .ottt 1
166 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG ....coociireeeeeee e 1
167 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG ceiirree et 4
168 00922-G3 WASHER, 7/168"...c et e et e e 4
169 00566-G2 LOCK WASHER, 7/18" ... .ottt e s 4
170 00734-G1 LOCK NUT, 7/16 - 14ttt e s 4
171 00198-G8 SCREW, 5/16 - 18 X 1" LGieuii e ssr e 1
172 00569-G2 WASHER, 5/16"....c oottt e et e s 1
173 11098-G6 LOCK NUT, 5/16 - 8.ttt s e s 1
174
175 74270-G05 ANGLE HITCH KIT (INCLUDES ITEMS 176 AND 164 - 173) ...ccvrreiirrecernene 1
176 74339-G01 ANGLE HITCH ..ot st e e e 1
177
178 74270-G03 HEAVY DUTY HITCH KIT (INCLUDES ITEMS 179 - 182 AND 164 - 173) ........ 1
179 74351-G01 HEAVY DUTY HITCH ...t 1
180 31757-G1 BALL, 1 778" e e e e e 1

Page C-11 Service Parts Manual




Electric Vehicle BODY

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
181 | 00566-G6 LOCK WASHER, 3/4".......eoereeeeeeeeesereeessereseeeeeesseessseesseseeeseseeseseesseseeseseeeseens 1
182 | 00702-G11 NUT, B/4 = 16 coveoreeeeeeeeeeeeseeeee e seseeessesesesseesseseseseseeseeseseeseseseseeseseseeeseens 1
183
184 | 70441-GO1 | SEAT FRAME ...ooooeeeeeee et eeeee s neeeee e ses e s esesee st ees e seseean 1
185 | 70046-GO1 | BATTERY RACK ...oeooeeeeieeeeeeeeeeeeeseseeeeseseseseeseesseeseseesese e sseseesse s sesesseessseens 1
186 | 00715-G2 BOLT, 5/16 = 18 X 13/18" LGeurveereveereereeeeeeesereeseeeeeeseseeseseseeeeseesseseseeseeessesssseens 4
187 | 00438-G6 BOLT, 5/16 - 18 X 3/4" LGi.voreeeeeeeeereneeeeeeeeeseseeseseseeseseesseseseeseeessesessssesseseeses s 2
188 | 00559-G8 WASHER, 5/16" ....ooorveeeeeeeeereesesereseeeeeseseeseesesseseessesseseeseseesesseseseeeseseseseeeseees 2
189 | 11098-G6 LOCK NUT, 5/16 = 18 weeoeeeeeeeeeeeeeeeseeeeeesseeseseeseseseeseseeesseneseeseeessessesseesesseeses e 2
190 | 70200-GO1 | SCREW, 3/8 - 18 X 1/4" LG werrveeeeeereeeeeeseeeneseseeeeeeseseeseseseeseseessesesesseeessesesssrens 2
191
192 | 35062-GO1 | DECAL (WORKHORSE®).........oomoiumieeeeeeeeeseeeeseeeeeseeeeessevseeseessseessesesssseeeses 2
193 | 35430-G07 | DECAL (B00) .. ..eeioeeeeeeeeseeeeeeeesceseeeeeeeeeeeseseeseee e seeeeesese e seesseseses s eeses e 2
194 | 35430-G06 | DECAL (BOOLX) c.ooveoreeeereeeeeeeeeeeeeeseseeeeseeeeseseeseesseeseseeseseseeseeeeeeseseseeseeessenesesrens 2
195 | 35432-GO1 | DECAL (INDUSTRIAL....cooveeeeeeeeeeeseseeeeseeeseseeseeeeeeseseeseseseesesesesseseseeeesesseseseenens 2
196 | 74407-GO1 | DECAL (COMMANDERT™) .......oiioeriieeeeeeeeeseseeseeeeeeseseeseseseeseseesseseseeeeeessesesesreas 2
197 | 74416-G0B | DECAL (280)....ceeoeeoeeeeeeeeeeeeeeeeeece et seeeeseee e seeee e ssseeses e seseeses 2
198 | 74416-G05 | DECAL (280 SE) .eoveoeeeeieeeeeeeeeeeeseeeeeseeeseseseeseeeseseesese e eeeeeeesseseseseesesseneseseens 2

Service Parts Manual Page C-12



BRAKES Electric Vehicle

! If item 6 does not have hole indicated, \\
order the following replacement parts: 9 7
item 2: 11737-G1
item 3: 15932-G2
item 6: 70265-G01

Part of Frame

Accelerator
Pedal

18 - Includes ltems 19, 20
22 - Includes ltems 23 - 26

Page D-1 Service Parts Manual



Electric Vehicle BRAKES

73 ///%, vz

53 - Includes ltems 54 - 80
56 - Includes ltems 57 - 59

2
‘ Brake Pedal (Vehicle With Brake Lights)

Service Parts Manual Page D-2



BRAKES

Electric Vehicle

108

105 \

102

\CS

Front of Vehicle

82 - Includes ltems 84 - 92
83 - Includes Itmes 84-91, 93
84 - Includes ltems 85

86 - Includes ltems 87 - 91

92 - Includes ltems 94, 95

93 - Includes Items 94, 95
100 - Includes ltems 101, 102

Page D-3

Service Parts Manual




N

Electric Vehicle BRAKES
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70612-G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)
(INCLUDES ITEMS 2 - 10} oeiiieiiee ettt e e eee e eee e e e e e e 1
2 70681-G01 TORSION SPRING .....cootiieitie e cereeree st s sstee s et sssvee e ree e ssaee s sanne s 2
3 70682-G01 [ Y4 2 I | SR 1
4 12064-G1 PUSHNUT, 5/18" ..ottt sttt e e seaa e e 1
5 * BRAKE PEDAL.......cctiierteieniereeseenseeeseesee e esse e sassessesessessessesensessesensses 1
6 70611-GO1 PARK BRAKE PEDAL ..ottt ettt e e e 1
7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT
(INCLUDES ITEMS 8 - 10} .eiiiiieeeeeeseeee et ceiee et se e e see e e 1
8 * SERVICE BRAKE PAD ......oooieieeei ettt 1
9 * PARK BRAKE PEDAL PAD........cccoiiieiereeneenieeseeeesseseesenssesseseeseessesnens 1
10 15766-G1 OVAL RIVET, 3/16" X 3/8" LG ...uei ettt 9
11
12 70582-G01 SHOULDER BOLT, 3/8 - 168 X 4" LGi....oooieieeeeeieeceeeeceeee e 1
13 70581-G01 FLANGED BUSHING .......cooiiitee et 2
14 70676-G01 TORSION SPRING ......ooiciiecieesttre e eee e st e e e s er e e sse e ssee e s sreesseee s sseeeennes 1
15 00643-G1 WASHER, 3/8" ...ttt st e e e e st e e e s rae e e s sereaeeesannraeeesnan 1
16 11098-G5 LOCK NUT, 3/8 = 168 cueeeieieeceieniee e eetesieeeces e esces e e see e e e seeeeeaneeseeeeeseenaeaneesneeseas 1
17
18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20)....cccccveveeeeeeeeenne 1
19 00963-G01 SPHERICAL NUT, 5/16 - 24 ...ttt st 1
20 11098-G9 LOCK NUT, 5/16 - 24ttt et st sne e ee e eeas 1
21
22 70716-G03 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23-26) ..... 1
23 28082-G01 EQUALIZER BRACKET .....ocoiiiieiettereiceeeeesessesaeeesaeaessesee e e ssessesasnsssensas 1
24 28083-G01 BRAKE COMPENSATOR BUMPER ..ot 2
25 * BRAKE CABLE (DRIVER SIDE) .......occiiieieee et seeeie st 1
26 * BRAKE CABLE (PASSENGER SIDE)......cccconirienreee e 1
27
28 12305-G1 RETAINING RING ......oiiiee ittt e e e e e s eesre e 4
29

Service Parts Manual

Page D-4




BRAKES

N

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 10386-G3 CLEVIS PIN, 5/16" X 1" LGi. it 3
31 10387-G3 COTTER PIN, 3/32" X 3/4" LG..c.eeecrirreierer et 3
32 14443-G2 CLEVIS PIN, 5/18" X 3/4" LGi...ovrreiirreierer e st 2
33
34 70601-GO1 KICK-OFF LINK ...ttt s s e s 1
35 17838-G1 NYLON BUSHING.......coociitiirierrre e e se e e e e 2
36 20835-G1 TEFLON WASHER, 3/8" ...ttt s 2
37 00559-G8 WASHER, 5/168" ...ttt 2
38 10387-G3 COTTER PIN, 3/32" X 3/4" LG..c.eeecrirreierer et 2
39 70098-G01 KICK-OFF CAM PIVOT ...t e 1
40 10097-G6 FLANGED BEARING ...ttt e s s s 2
41 70587-G01 KICK-OFF CAM.....oiiiet ettt s e s s e e 1
42 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG ..eecverreierer et 2
43 14134-G4 SPACER . ... e e e e e e e 1
44
45 70113-G01 ADJUSTABLE BUMPER .....co e 1
46 11027-G1 LOCK NUT, 5/16 - 18 ettt 1
47
48 70080-G01 CATCH BRACKET ...ttt ettt s e s e e e e e 1
49 00414-G6 BOLT, 1/4 - 20 X 3/4" LGttt e s 2
50 00891-G2 LOCK NUT, 1/4 = 20 ..ot e s sn e e e e e 2
51
52
53 70690-G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 - 80) ..ccueiiiecierree e nrne e 1
54 * BRAKE PEDAL.......eoo ettt s 1
55 70611-G01 PARK BRAKE PEDAL ......ooi it e s 1
56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) ......... 1
57 ¥ SERVICE BRAKE PAD ..o 1
58 * PARK BRAKE PAD ...t e 1

Page D-5

Service Parts Manual




N

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

BRAKES

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
59 15766-G1 OVAL RIVET, 3/18" X 3/8" LGi....oeoceere ettt 9
60
61 70258-G02 SERVICE BRAKE PEDAL PLATE........ccoi et 1
62 70682-G01 PIVOT PIN .ttt s s s e s 1
63 70681-G01 TORSION SPRING ...ttt e e 2
64 12064-G1 PUSHNUT, 5/168" ..ottt st s se s e e s e 1
65 00737-G8 SCREW, #10 - 24 X 1" LGt s s s 4
66 00739-G1 RUBBER NUT, #10 - 24 ...t 2
67 22362-G3 BRAKE PEDAL STANDOFF ..ot 2
68 27137-G01 CONICAL SPRING ......eiiiireriierrie et e s 2
69 11098-G7 LOCK NUT, #10 - 24ttt e s 2
70 10606-G8 MICRO SWITCH ...t e s e e 1
71 00957-G1 SCREW, #6 - 32 X 1 1/4" LGieeeireree et e 2
72 00559-G5 WASHER, #10....e ittt s e e ene e 2
73 00559-G3 WASHER, #6....coeeee et 4
74 00565-G3 LOCK WASHER, #6.......ccci ittt e e 2
75 00525-G5 NUT, #6 - 32 ..t s e s 2
76 13514-G1 SCREW AND LOCK WASHER, #6 ......coooreirrricereeererersre e 2
77
78 14628-G1 FASTON TAB ...ttt e s e s e eees 2
79 24605-G1 WIRE HARNESS (BRAKE LIGHT).....ciirirerrrererecenreere e 1
80 17618-G1 WIRE TIE. ..t s 3
81
82 70793-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 95)..........ccceeen. 1
83 70793-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 84 - 95) ........... 1
84 70794-G01 BRAKE SHOE KIT (INCLUDES ITEM 85) ....ccoorireirrerecee e 2
85 ¥ BRAKE SHOKE ... .ottt s s s e 2
86 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) ...cooiircecere e 2
87 * UPPER SPRING .......oooiiiriirr e 1
88 * LOWER SPRING .......oooiiirre et 1

Service Parts Manual



BRAKES

N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
89 ¥ PIN e e s e ern e e 2
90 * CUP AND SPRING .....oootiirirereeereecenernes et s 2
91 * ADJUSTER SPRING. ......cccoirrierrirreee et 1
92 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95)......... 1
93 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 94, 95) ......... 1
94 * ADJUSTER ...t 1
95 * TEFLON WASHER ...t 2
96 17083-G2 BOLT, 5/16 - 24 X 1" LGttt e s 8
97 15126-G1 LOCK NUT, 5/16 = 24 ..ottt 8
98 15485-G1 INNER BRAKE DRUM WASHER ........ccoioirrierrcrrecere et 2
99
100 19186-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) ...ccccoviiererreereenns 2
101 * BRAKE DRUM.....ooiiie ettt 1
102 19862-G1 LUG BOLT, 1/2 = 20 ..t st e e s e 4
103
104
105 15487-G1 WASHER, 1 3/8" O.D. X 21/32" ..ot 2
106 15483-G1 SLOTTED NUT, 5/8 - 18....ei i et 2
107 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG oot 2
108 74175-G01 SPINDLE CAP ...ttt ettt e s s s e e s 2
109
110 72036-G01 BRAKE CABLE BRACKET (PASSENGER SIDE) .....ccccocvvireircriereeceeeeeeen 1
111 72036-G02 BRAKE CABLE BRACKET (DRIVER SIDE)......ccoiiiiiiieeeecerce e 1

Page D-7 Service Parts Manual




Electric Vehicle BRAKES

Service Parts Manual Page D-8



CAB

Electric Vehicle

CAB COMPONENTS
1 - Includes ltems 2 - 42

A
WY
S
>

See Body
Section for P/N

@7 Section for P/N

Page E-1

Service Parts Manual




Electric Vehicle CAB

See Seating Section §
[
|

CAB COMPONENTS

BLK

To Front of Vehicle

Battery

gl%s(’;?( Inside cab

Front of Vehicle

WINDSHIELD WIPER COMPONENTS
33 - Includes ltems 34 - 42

34 - Includes ltems 35 - 39

Qutside cab

Service Parts Manual Page E-2



CAB Electric Vehicle
46 58 - Includes ltems 59 - 66
Ve 59 - Includes ltems 61, 63 - 66 60
STEEL DOORS 60 - Includes ltems 62 - 66
45
’ 59
NS
49
50

52

44 - Includes ltems 45 - 55 : VINYL DOORS
45 - Includes ltems 47 - 52
46 - Includes ltems 49 - 54

70 - Includes ltems 71 - 75

Light Switch
RED

Hardware

STROBE LIGHT KIT

Page E-

3 Service Parts Manual




Electric Vehicle CAB

SWITCH PANEL KIT
88 - Includes Items 89 - 103

DEFROSTER / COOLING FAN KIT
83 - Includes ltems 84 - 86

<> Existing
R Hardware |

! s§ _-:/é‘ -

Light Switch

S

BLK

80

Hardware

WORKLIGHT KIT
77 - Includes ltems 78 - 81

Service Parts Manual Page E-4



CAB

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.

Electric Vehicle

Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 74300-G0* | STEEL CAB KIT (WITHOUT DOORS) (INCLUDES ITEMS 2 - 42).......oovvocnn...s 1
2 74300-GO*A =00 = = YN]SR 1
3 74300-G0O*B REAR PANEL ..o veeeseesesseeeseseeseseeesesseessssesesesseseseesesessesssesese s 1
4 74300-G0*C WINDSHIELD PANEL ....vecreeeereeeeeereeseseeseeseesseseseseesessssesssessesseeesesseensssenes 1
5 74300-G0*D FRONT CORNER PANEL (PASSENGER SIDE).......ccoveeerrereeersesereesenereenen 1
6 74300-GO*E FRONT CORNER PANEL (DRIVER SIDE) ......eeorveeersererersererersesereesesereenen 1
7 74300-GO*F RECEIVER (DRIVER SIDE) ...coovveeeeveeeeeseeeeseseeeesessesessesesessesesesseseseeseseseesen 1
8 74300-G0*G RECEIVER (PASSENGER SIDE)......oveeeveeeoseseeeesssseeensesesssesesesseseseeseseseesen 1
9 74300-GO*H LOWER MOUNTING BRACKET (DRIVER SIDE) .....cveeerrerererrerereerererene 1
10 | 74300-Go*I LOWER MOUNTING BRACKET (PASSENGER SIDE) ....couvoeerererererereens 1
11 6E05G BUMPER BRACKET ....ocoereveeeeeeeeeseeeseeseseseeessessesesssseeessesesesseseseseessseesese s 2
12 | 1P004A FRONT PANEL COWL SEAL GASKET (85" LG) ...vvecrrvevererereeerereseneseennn 1
13 | 1P004D ROOF TRIM (50" cvvveereveeeeeveeeseeeesseeesessesesseesesseesessesesesseseseesesessessresseseseesen 1
14
15 | 6E03 FRONT WINDSHIELD MOUNTING GASKET ....corveeerereeerseserersesereeseseseenen 1
16 | 6E03A BOLT, 3/8 - 16 X 7/8" LGiurrvveereeveeresereereeeseesssessesesssssessesesesseseseseeseseeseseseenen 44
17 | 6E03B K010 LU <7 ST S S 44
18 | BE03C WASHER, 3/8" ....oooeveeoeeeeeesesseeesesseeessssesessessseseesssessesssaesessseesesssesesesesassssens 44
19 | 6E03D NYLON WASHER, 3/8"......vvveeeeeveeseseseerseeseesssessesesssssessesesesseseseseessseeseseseenen 26
20 | 6EO03E FRONT WINDSHIELD GLASS .....oorveeeeereeeseseeeesssseeessesesessesesesseseseeseseseenen 1
21 6EO03H FRONT CORNER PANEL MOUNTING GASKET ....coorveeererererereresesereenen 2
22 | 6E03J REAR PANEL WINDOW MOUNTING GASKET ....voorveeerrererernerereesenereenen 1
23 | 6E03S ALLEN BUTTON HEAD BOLT c.oorrvveerreeeeseeeeeeseeseeeseesessssesssessesseeeseseeensssenes 4
24
25 | BE03U BOLT, 1/4 = 20 X 1 1/2" LGivvvverreveereeereereeereeresessesesesssessssesesseseseseesesessesereenen 4
26 | BEO03V NYLON SPACER, 1/4" ..corvvveeeeeeeseeereereeeseesesessesesesssessssesesesseseseesssessessreesen 4
27 | 6E03W WASHER, 5/16" ....reveeeeeseeeseseeeesesseeessesesessessseseesesessesssaeseseseesesssessee s sesssnens 4
28
29 | 6EO05A FRONT CORNER PANEL WINDOW (PASSENGER SIDE)........oovvorererennn. 1
30 | 6E05B FRONT CORNER PANEL WINDOW (DRIVER SIDE) ......cevevererererererene 1

Page E-5

Service Parts Manual




N

Electric Vehicle

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.

CAB

Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 6E05C REAR PANEL WINDOW ...t e 1
32
33 74244-G01 WINDSHIELD WIPER KIT (INCLUDES ITEMS 34 - 42) .....ccccoovviirerieenn 1
34 9PWM85 WIPER MOTOR (INCLUDES ITEMS 35 - 39) ..cociiiirceeeeeee s 1
35 ¥ SPACER ... s 1
36 * SHAFT COVER (SEAL) ...ooiicirrerr e 1
37 ¥ NUT e e e e e e 1
38 ¥ BOLT et 1
39 * WASHER ... e s 1
40 9PWA WIPER ARM ..ot e 1
41 9PWB WINDSHIELD WIPER BLADE ......oooiie e 1
42 9E003 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ......ccccceeveereene 1
43
44 74301-G0* STEEL DOOR KIT (INCLUDES ITEMS 45 - 55).......ooviircreerirerereere e 1
45 74301-GO*A STEEL DOOR (DRIVER SIDE) (INCLUDES ITEMS 47 -52) .....cccevveeunen. 1
46 74301-G0O*B STEEL DOOR (PASSENGER SIDE) (INCLUDES ITEMS 49 - 54)............. 1
47 6E05D SLIDING DOOR WINDOW ASSEMBLY (DRIVER SIDE)..........cccen... 1
48 9DHSLL INSIDE DOOR LATCH (DRIVER SIDE).......ccccocviiirie s 1
49 6E03P LOWER DOOR WINDOW MOUNTING GASKET .......cccooiiriieenceennd 1
50 6EO05F LOWER DOOR WINDOW .......cooiiiiiieeeee st 1
51 9DHOSH OUTSIDE DOOR HANDLE (KEY LOCKING) .....cccoverercereriernerieenens 2
52 1P004B LOWER DOOR SEAL GASKET (43" LG) eeveveerier e s 1
53 6E05E SLIDING DOOR WINDOW ASSEMBLY (PASSENGER SIDE) ............ 1
54 9DHSLR INSIDE DOOR LATCH (PASSENGER SIDE) .....ccoiciiiincenee e 1
55 1P004C DOOR SEAL GASKET (123" LG).cecererererrerireerereeerere s s e 2
56 9P001A REPLACEMENT DOOR HINGE KIT (NOT ILLUSTRATED) ..c.ccovvreecererineenen A/R
57
58 74242-G01 VINYL DOOR KIT (INCLUDES ITEMS 59 - 66)......cccocereireeeree e 1
59 9DVK-L VINYL DOOR (DRIVER SIDE) (INCLUDES ITEMS 61, 63 - 66) ................ 1
60 9DVK-R VINYL DOOR (PASSENGER SIDE) (INCLUDES ITEMS 62 - 66).............. 1

Service Parts Manual




CAB

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.

Electric Vehicle

Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 9DHSLL INSIDE DOOR LATCH (DRIVER SIDE)......cccoireriere e 1
62 9DHSLR INSIDE DOOR LATCH (PASSENGER SIDE}) ......ccccocovneriereeiererineenen 1
63 9DCK DOOR CHECK (NOT ILLUSTRATED) .....cccoerrecerrricrrr e eeesrenee e 1
64 9DSTK1 DOOR STRIKER (NOT ILLUSTRATED) .....cecoiireree e 1
65 9DGH1 DOOR GRAB HANDLE ........oo i 1
66 9DHOS1 OUTSIDE DOOR HANDLE (KEY LOCKING) ....cccecrirerirererrcrererecrereenne 1
67 9PSSHL REPLACEMENT DOOR HINGE (DRIVER SIDE) (NOT ILLUSTRATED)........... 1
68 9PSSHR REPLACEMENT DOOR HINGE (PASSENGER SIDE) (NOT ILLUSTRATED) ..| 1
69
70 74245-G01 STROBE LIGHT KIT (INCLUDES ITEMS 71 - 75)...cccieirie e 1
71 9PSLRL STROBE LENS ...t e 1
72 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ......coooiiieeeeeeeee 1
73 9E002 TOGGLE SWITCH ...t e e 1
74 9PSLRB REPLACEMENT BULB (NOT ILLUSTRATED) ...cccrvrrirerrirererecre e 1
75 9PB001 BRACKET ...ttt 1
76
77 74247-G0A1 WORK LIGHT KIT (INCLUDES ITEMS 78 - 81) .eeo i 1
78 ILWI1A WORK LIGHT (INCLUDES HARDWARE).........coovirieecreeecrener et 2
79 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ......coooiiieeeeeeeee 1
80 9E002 TOGGLE SWITCH ...ttt e e 1
81 9PB001 BRACKET ...ttt et e e e s 1
82
83 74248-G01 DEFROSTER / COOLING FAN KIT (INCLUDES ITEMS 84 - 86) .........cccevceneee. 1
84 9PDF FAN e e e e e e s 1
85 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ......cccvoreierrecernene 1
86 9PFHK HARDWARE KIT ..ottt 1
87
88 74250-GO1 SWITCH PANEL KIT (INCLUDES ITEMS 89 - 103) ..cceeviieeeeeeeeee e 1
89 9PSF1-001 SWITCH PANEL ..ot 1
90 9PSF1-002 MOUNTING BRACKET AND HARDWARE .........cccoorii e 1

Page E-7

Service Parts Manual




N

Electric Vehicle

CAB

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.

Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 9PSF1-003 ADHESIVE LABELS ...ttt 1
92 9PSF1-004 3 AMP FUSE (NOT ILLUSTRATED) ....coieirreerrencrre e 2
93 9PSF1-005 5 AMP FUSE (NOT ILLUSTRATED) ....covoirreirrescrre et 3
94 9PSF1-006 7.5 AMP FUSE (NOT ILLUSTRATED) ...coiioiiiiecee e 1
95 9PSF1-007 FLEX LOOM, 5/8" X 10 FT LG (NOT ILLUSTRATED) .....coeeieirrceeciencneenns 1
96 9PSF1-008 4-WAY BASE TIE (NOT ILLUSTRATED) ...ccoevrreee e 6
97 9PSF1-009 WIRE TIE (NOT ILLUSTRATED).....ccc ottt 14
98 9PSF1-010 BOLT, 1/4 - 20 X 7/8" LG ...ttt s 2
99 9PSF1-011 WASHER, 174" ...t et s e e 4
100 9PSF1-012 NYLON WASHER, 1/4" ..ot e 2
101 9PSF1-013 LOCK NUT, 1/4-20 ...ttt s s s 2
102 9PSF1-014 10 GA WIRE (RED, 8" LG) (NOT ILLUSTRATED) ..ccceiiiiieeeeeeeeeeeend 1
103 9PSF1-015 10 GA WIRE (BLACK, 8" LG) (NOT ILLUSTRATED).....cccccorvrrrarererecrernennne 1
104

105 | 74294-GO* STEEL CAB KIT (WITHOUT DOORS) (LX / SE)

(INCLUDES ITEMS 2 -3, 7-42, 106 - 108) ....coviiiiiieeieeceeee e e 1
106 74294-G0*C WINDSHIELD PANEL...... .ot e 1
107 | 74294-G0*D FRONT CORNER PANEL (PASSENGER SIDE) .......ccceoviorirrrirererecereennne 1
108 | 74294-GO'E FRONT CORNER PANEL (DRIVER SIDE)......cccocorireereerirenerrere e 1

Service Parts Manual

Page E-8



DIRECTION SELECTOR

Electric Vehicle

19 - Includes ltems 20 - 47
44 - Includes Iltems 45 - 47

Page F-1

Service Parts Manual




N

Electric Vehicle

DIRECTIONSELECTOR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71205-G01 DIRECTION SELECTOR HANDLE ......ooi it 1
2 00740-G4 SCREW, #10 - 32 X 1/2" LG, <ot s se e e 1
3 70233-GO1 DIRECTION SELECTOR SHAFT ..ot 1
4 25664-G2 BUSHING ... .ot e s 1
5 70334-G01 OFFSET SHIFT LINKAGE ARM ..o 1
6 70313-GO1 LINKAGE ROD......ooiiierirecer e e e sn e e s s e 1
7 70232-G03 SHIFT LINKAGE ARM ..ot 1
8 22754-G3 BUSHING ... .ot e s 2
9 14390-G1 LOCK NUT, 3/8 - 24 ...t e et 2
10
11 73049-G01 COVER ...ttt e e e e e s 1
12 00114-G6 SCREW, 1/4 - 14 X 3/4" LG ...ttt 1
13 16469-G7 WASHER, 1/4" ...ttt e e e 1
14
15 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ..ottt e s e 2
16 00571-G2 WASHER, 5/168" ...ttt e e 2
17 11098-G6 LOCK NUT, 5/18 - 18 ...t serses e st e e e 2
18
19 73036-G01 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 20 - 47) ......ccccoueen. 1
20 73027-GO01 DIRECTION SELECTOR SHAFT .....oiiieeere et 1
21 12835-G1 L0 PSP 1
22 10606-G2 MICRO SWITCH......oi it s e s e 2
23 00139-G8 SCREW, #6 - 32 X 2" LG oottt st 4
24 73048-G01 COVER BRACKET ...ttt e s s 1
25 00565-G3 LOCK WASHER, #6 ..ot 8
26 14628-G1 FASTON TAB......o ittt sre e 4
27 00525-G5 NUT, #6 - 32, 8
28 00138-G6 SCREW, #6 - 32 X 3/4" LG ..ot 3
29 12806-G1 SPACER ... e e e 4
30 00560-G1 WASHER, 3/8" ... et e et e e e 1

Service Parts Manual




DIRECTION SELECTOR

N

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM | PART NO. 2 3 4 5 DESCRIPTION QTY.
31 14390-G1 LOCK NUT, 3/8 = 24 ....oooeeeeeeeeeeeseeeeseeeeseeeeee e sesee s eneeeeseeeee e ene s 2
32 | 25978-G37 18 GA WIRE (RED B") ....eeeevereeereeesereseeeeseeeses e seseeseseeeneseseeseesseseesseesenen 1
33 * SOREW. ..o eeeee e eee s seseeseseees s e sese e sseeseeese e ees s es e seseseresens 4
34 | 00567-G3 LOCK WASHER, #6 -....oveeeeveeeeereseseseeseeeesseesss e seseeseseeeseeseseesseeeeneesseese e 4
35
36 | 00414-G8 BOLT, 1/4 = 20 X 1" LGiu-eereveeeeeeeeeseeeeeseeeseseseeeeeesseseseseseseesssesee s seseseresens 2
37 | 00559-G7 WASHER, 1/4" ....ooeeeeeeeee e eeeeeee s eeseseesesesee e ses e seneseseeseseees e seneeseneeenens 4
38 | 00565-G7 LOCK WASHER, 1/4 .....ooeeeeeeeeeeeseseeeeeesseeseeeseseesseesseesesesse e seeeseeeees e 2
39 | 00532-G1 O R PR 7 T 2
40 | 15461-G1 SUPPORT BRACKET ..o veoeeeeeeeeeeeeeeseseeseeessesesseesessesses e seseeseseeseseesenes 1
41 73031-GO1 DIRECTION SELECTOR MOUNTING BRACKET .....cveeereeeeeeeereeseeenee 1
42 | 73290-Go2 REVERSE WARNING BUZZER .....coeeeeeeeeeeeeeseseeseseeeeseeseseesseesneesseese e 1
43
44 | 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 45 - 47) ......ovvvueen... 1
45 | 24940-G1 STOP ettt s e eee et en e eee et eeee s eeeene e 2
46 | 00565-G7 LOCK WASHER, 1/4 ... eeeeeeeeeeeeeeeeeeseeceseseeseseeseseess e seneeseneesnessnen 2
47 | 00414-Gé BOLT, 1/4 = 20 X 3/4" LG evvoreereeeerereeeeeeeeeeseeeeseseeeneeseseseeeseeesseeseeen 2
48
49 | 70444-GO1 | BRACKET wooooeeeeeeeeeeeeeeeeeeeeeeeeee e seeeseeeseseese st ses s s seseeseseess e seneeseneeenens 1
50 | 28272-GO1 | BOLT, 1/4 - 20 X 5/8" LG ceurvereeeeeeereeeeseeeeeeeeeseseseeseseesseesseeessseses e seeeseseseneenees 2
51 00559-G7 WASHER, 1/4" +...ooeeeeeeeeeeseeeeeeeeeeeeees e ses e seseseseese s eeseeseneesseees e seeeese e sseeseeee 2
52 | 11027-G2 LOCK NUT, 1/4 = 20 coooeeeeeeeeeeeeeeseeee e eseeees e seeeeeeeseeeseeeees e ses e ses e senesens 2

Page F-3

Service Parts Manual




Electric Vehicle DIRECTION SELECTOR

Service Parts Manual Page F-4



ELECTRIC MOTOR Electric Vehicle

N\

1 - Includes ltems 3 - 12

Page G-1 Service Parts Manual



N

Electric Vehicle

ELECTRIC MOTOR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73124-G02 MOTOR (SERIES, FLEET SPEED) (INCLUDES ITEMS 3-12) ......cccocviivrienne 1
2
3 73120-GO1 ARMATURE ... e e 1
4 73120-G03 BRUSH SPRING ...ttt e e 4
5 73120-G15 BRUSH PLATE AND BOX ..ottt 1
6 73120-G25 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) .........cccccvveeruenne. 1
7 73120-G07 BEARING ... .ot e s 1
8 73120-G06 SNAP RING ... e e s 1
9 73120-G09 COVER PLATE AND SCREW.......coorirrieerreerr et 1
10 73120-G08 COVER COMMUTATOR END.......coooirriecrreerrencrere et serenens 1
11 73120-G16 G A P e e 1
12 73120-G29 FRAME AND FIELD COIL (G02 MOTOR) (INCLUDES HARDWARE) ....... 1

Service Parts Manual

Page G-2



Electric Vehicle

ELECTRICAL SYSTEM

(POS to Solenoid)

To Power Harness

/ (NEG to ESC B-)
PN/

«©

)~ S
@ ?@

g
)
g R

=

a

Service Parts Manual

Page H-1



Electric Vehicle

ELECTRICAL SYSTEM

11 - Includes Items 12 - 21
13 - Includes ltems 14 - 21

71 (GRN)

Service Parts Manual

Page H-2



N\

ELECTRICAL SYSTEM

Electric Vehicle

To 71 (With Lights)
38 (Without Lights)

%

Page H-3

Service Parts Manual




Electric Vehicle ELECTRICAL SYSTEM

Driver Side 75 Passenger Side
77 76 7(\5 7\7
Vi /.
p— N\
:\ _ | } @ M
BLK| | RED, | ‘ BLK | |GRN
YEL | [BLK Wﬂ RE BLK
BLK|| BLU BLK|| BLU
— —
|I|| ||I|

Service Parts Manual Page H-4



ELECTRICAL SYSTEM Electric Vehicle

WHT to
Normally
Brake Open

Floor Pan

BLK to
Common

WHT from Micro Switch
to BRN from Taillights

BLK from Micro Switch
to RED from Fuse Block

Rear
Fender

WHT to BLK from Harness - Both Sides

BLK to BLU/WHT from Harness - Both Sides

RED to WHT from Harness - Driver Side (with turn signal)
RED to YEL from Harness - Passenger Side (with turn signal)
RED to BRN from Harness - Both Sides (without turn signal)

Page H-5 Service Parts Manual



Electric Vehicle

ELECTRICAL SYSTEM

BLACK

Hour Meter

Service Parts Manual

Page H-6



ELECTRICAL SYSTEM Electric Vehicle

92

Front of Vehicle

Front of Vehicle

Work and Strobe lights
(vehicles without cabs)

91 - Includes ltems 92 - 109, 111 and/or 119

e //// ]
T~ T (97) 115 oL~
/[ [/ T \;‘ " YEL or WHT S
S ! = " 123 > (T ’
Kl 0 \l p— //:/// WHT or YEL ey o (
Lo Gl
\ \\\ 125

Page H-7

Service Parts Manual



N

Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ELECTRICALSYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 XXXXX-G** BATTERY (8 VOLT) ceeiiiieieeeeee e nne s e s 6
2 70121-GO1 HOLD DOWN BOLT ..ot e st sne e sne e e nes 2
3 70045-GO1 BATTERY RETAINER ... .o e 1
4 11027-G1 LOCK NUT, 5/16 - 18 ..ottt s e s e 2
5
6 25972-G32 6 GA WIRE (BLACK 10 1/2") ..t 1
7 25972-G40 6 GA WIRE (BLACK 8"} ..ottt 4
8 00702-G2 NUT, 5/18 - 18 ..ottt e narn e 12
9
10
11 73063-G01 CHARGER WIRE HARNESS/RECEPTACLE ASSEMBLY

(PORTABLE CHARGER) (INCLUDES ITEMS 12 - 21) .oceiiiiiiecene e 1
12 73082-G01 CHARGER HARNESS ...t 1
13 73051-GO1 CHARGER RECEPTACLE (INCLUDES ITEMS 14 - 21) ...coovirirrierrenns 1
14 73051-G03 RECEPTACLE COVER.....ccci ittt 1
15 73051-G04 RECEPTACLE BOTTOM .....eoiiiiiiee e 1
16 73051-G05 FEMALE CONTACT ...ttt 2
17 73051-G06 INSULATOR SLEEVE ..ottt 1
18 73051-G18 REED SWITCH ... s 1
19 73051-G08 SCREW, #10 - 32 X 1/2" LG. (BRASS, BINDING HEAD)........ccccccennen. 2
20 73051-G09 SCREW, #6 - 32 X 1 3/4" LG. (STAINLESS STEEL) ......eerveerereeree. 3
21 73051-G10 LOCK NUT, #6-32 ..o ererree e e sessne e ses e e sne s 3
22 71055-GO1 RIVET, 3/168" X 3/8" LG ..er oo st 4
23 17618-G1 WIRE TIE (NOT ILLUSTRATED) ...c..eeieieeeee et 3
24
25 22674-G1 FUSE BLOCK ...ttt e s sn e e s s e e 1
26 71010-GO1 RIVET, 5/32" X 3/8" LG . .er et serees e et se e e s 2
27 18392-G1 FUSE, 15 AMP ...ttt e s e s nre e e 3
28
29 73030-GO1 PLATE (IGNITION SWITCH ONLY) c.coviiriiiirerier e 1

Service Parts Manual




N

ELECTRICAL SYSTEM

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 73030-G02 PLATE (IGNITION WITH STATE OF CHARGE METER)......cccciviirreeeeeeeee, 1
31 33623-G02 DRIVE RIVET, 3/16 X 3/8" LGi....oreirei e s e 2
32 71181-G02 DECAL (WITHOUT LIGHTS) «.eveoreierrrserer et 1
33 71123-GO1 DECAL (WITHOUT LIGHTS, WITH STATE OF CHARGE METER,).................... 1
34 71129-GO1 DECAL (WITH LIGHTS AND STATE OF CHARGE METER]) .......cccoccivviieieee. 1
35
36 33636-G01 STATE OF CHARGE METER ...t 1
37 25978-G74 18 GA WIRE (RED B")....ooi ettt e s s 1
38 74018-G01 STATE OF CHARGE METER HARNESS. ...t 1
39
40 18602-G1 IGNITION SWITCH (WITHOUT LIGHTS) ..ot 1
41 33639-GO1 IGNITION SWITCH (WITH LIGHTS).....ciieeeee e 1
42 00568-G6 LOCK WASHER, 3/4"...... ittt s e 1
43 17137-G1 FACE NUT, 3/4 - 20.....iiiiie e st sre e s s eesne s sne e e 1
44 17063-G1 IGNITION KEY (SET) ..eeiii it A/R
45
46 73041-GO1 IGNITION SWITCH HARNESS. ..ot 1
47 17618-G1 WIRE TIE (NOT ILLUSTRATED) ...covrrieirreeierereee et 1
48
49 32860-G1 HORN e s e e e er e e e e e e s 1
50 00414-G5 BOLT, 1/4 - 20 X 5/8" LG ...oeiiri e e 1
51 00559-G7 WASHER, 1/4" ...t e e e e e 1
52 00891-G2 LOCK NUT, 1/4 - 20 ..ottt e e s s s 1
53
54 17318-G1 HORN SWITCH (INCLUDES ITEM 55) .....coiiirieerrererrrere e 1
55 17318-G2 BUTTON AND NUT ..ot s se e e 1
56 19233-G1 HORN SWITCH PLATE ...ttt s 1
57 71055-GO01 RIVET, 3/16 X 1" LG (STAINLESS STEEL) ...coccoieiecee e 2
58 27068-G01 HORN SWITCH BOOT ..ot et 1
59

Page H-9

Service Parts Manual




N

Electric Vehicle

ELECTRICALSYSTEM

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
60
61
62
63 74236-G01 LIGHT BAR MOUNTING BRACKET (PASSENGER SIDE)......ccccococvniiiiiiiriens 1
64 74236-G02 LIGHT BAR MOUNTING BRACKET (DRIVER SIDE) ....cccorciiiiriienee e 1
65 01038-G01 SCREW, 1/4 - 20 X 1/2" LG e eotrireererie et e e 4
66 00414-G6 BOLT, 1/4 - 20 X 3/4" LGttt e s s 2
67 11027-G2 LOCK NUT, 174 - 20 .ttt s e s 2
68 74001-GO1 LIGHT BAR ...ttt e s s se e e e s e 1
69 00114-G6 SCREW, 1/4 - 14 X 3/4" LG .o eoere et e 4
70
71 73043-G01 WIRE HARNESS (ACCESSORY) ....oiiiiiiree et 1
72 17618-G1 WIRE TIE (NOT ILLUSTRATED) ..cccvt it seene e 5
73 31539-G1 WIRE TIE (NOT ILLUSTRATED) ..cccvt it seene e 6
74
75 74004-G01 HEADLIGHT BULB (REPLACEMENT) ..ot A/R
76 74005-GO1 MARKER LIGHT BULB (REPLACEMENT) ......oooiirieirrerecrre e A/R
77 74006-GO1 TURN LIGHT BULB (REPLACEMENT) ....oorieirreerr e e A/R
78
79 32739-G2 STOP/TAIL LIGHT ...ttt e s e 2
80
81 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 82)........ 1
82 21640-G1 FLASHER ...t e e s e 1
83 20965-G3 STEERING COLUMN COVER ..ot 1
84
85 21573-G1 HOUR METER ..o e et s e e 1
86 74019-G01 BRACKET .ottt nne s e nann e 1
87 00150-G4 SCREW. #10 - 24 X /2" LG .ottt s 2
88 11098-G7 NUT, #10 - 24 .ot e s e e 2
89 75117-G02 WIRE HARNESS (HOUR METER) ......coioiinrieerreerr e e 1

Service Parts Manual

Page H-10




ELECTRICAL SYSTEM

N

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

920
91 71323-G** WORK LIGHT BAR WITH LIGHTS AND/OR STROBE

(INCLUDES ITEMS 92 - 109, 111 AND/OR 119} ..oriirirrieecreerrereree e 1
92 71328-G01 STRUT (DRIVER SIDE)......cciicerrecerereererree ettt 1
93 71328-G02 STRUT (PASSENGER SIDE) ......coviiiiieienee et 1
94 75346-G01 WIRE HARNESS (WORK LIGHT) .cccovitiiiirrcerreecnree e e 1
95 71294-G0A1 BRAGE. ...ttt et e e e e e e 1
96 71293-GO1 COVER PLATE ..ttt e 1
97 75430-GO1 SWITCH HARNESS ... e 1
98 71077-G** LIGHT SWITCH PLATE ...coeriee et 1
99 33201-G02 STROBE LIGHT MOUNT (USED ONLY WITH STROBE LIGHT)................ 1
100 75365-G01 HARDWARE KIT (INCLUDES ITEMS 101 - 109).....coiiiire e 1
101 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LG..ooice ettt 6
102 00660-G8 WASHER, 5/18"......o ettt s e 12
103 15121-G1 WASHER, 3/8" X1 1/4" ..t 2
104 11098-G6 LOCK INUT, 5/16 - 18 ... 4
105 00218-G3 ACORN NUT, 5/16 - 18 ...ttt 2
106 33623-G02 DRIVE RIVET, 3/18" X 3/8" LG...cceeiererier et 3
107 20367-G1 GROMMET ... .ottt e e s 2
108 16705-G3 SCREW, 1/4 - 20 X 3/4" LGi...oiiiiiieee et 2
109 14390-G4 LOCK INUT, 1/4 - 20 ..ottt 2
110
111 20383-G2 WORK LIGHT KIT (INCLUDES ITEMS 112-117) i 1
112 20209-G2 WORK LIGHT (RECTANGULARY) ..ot 2
113 00566-G3 LOCK WASHER, 1/2" ... 2
114 00533-G1 NUT, 1/2 = 13 et e e 2
115 17317-G1 LIGHT SWITCH.......oeiiriirerre ettt 1
116 17902-G1 TAB ADAPTER ...t s 1
117 20053-G1 16 GA WIRE (RED 5 3/8")....coi e 1
118

Page H-11

Service Parts Manual




N

Electric Vehicle

ELECTRICALSYSTEM

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
119 20385-G2 STROBE LIGHT KIT (INCLUDES ITEMS 120 - 125} .....cccceiiiereereeeeeeen 1
120 20394-G1 STROBE LIGHT ...ttt s 1
121 00379-G4 SCREW, #10 - 24 X 1/2" LG et 3
122 11098-G7 LOCK NUT, #10 - 24 ... e 3
123 17317-G1 LIGHT SWITCH ...ttt e 1
124 17902-G1 TAB ADAPTER ...ttt e 1
125 20053-G1 16 GA WIRE (RED 5 3/8") ....ooiiee it 1
126
127 | 20209-G3 HEADLIGHT (RECTANGULAR) (INCLUDES ITEM 128) .....ccvvevverecererineeen 2
128 | 00906-G6 SCREW, #10 - 16 X 1" LGi..oi et 2
129 74055-G01 JUMPER .o e e 2
130
131 20570-G3 TURN SIGNAL LIGHT ASSEMBLY (INCLUDES ITEMS 132 - 137).c.ccccvvreenene 2
132 20574-G3 TURN SIGNAL LIGHT ..ot 1
133 00660-G7 WASHER, 174" ... e e 1
134 | 20606-G1 WIRE ASSEMBLY ...t e 1
135 | 00567-G7 LOCK WASHER, 1/4" ...t 1
136 00532-G1 NUT, 174 = 20t e s e s 1
137 18995-G1 PUSH-ON MALE TERMINAL ......oriiiene e 1
138 | 20574-Gb5 LENS, AMBER ...... .ottt s e e e 1
139 00118-G5 SCREW, #6 - 18 X 5/8" LG ...ecceiiriirerire et e 2
140 74056-G01 JUMPER, RED/BLACK (PASSENGER SIDE) ......cccoocvirire e rrereereenecene e 1
141 74056-G02 JUMPER, GREEN/BLACK (DRIVER SIDE) .....ccceiiiiiiieeee e 1

Service Parts Manual Page H-12




ELECTRONIC SPEED CONTROL

Electric Vehicle

To Pedal
Box Connector

RED from

Control Harness 5
Silver line on diode
must be oriented
as shown

BLK from
Control Harness 3

B+ to Direction

Selector A i B- to Negative
Al 9
/ml» Battery Terminal
\

M- to A1 Motor

7. B A
\ b
= BeK
= =D
o [le «m[‘
| | lé:-‘ ] .O\WW‘» = @@W(’
ot AT ¥§?/
ORN to MS4 (NC) — f BLK B
a
|
BLK to Tab on L 5%
Direction Selector /
RED to Solenoid
WHT
LT. GRN to Key Switch

WHT from
Power Harness

Page J-1

Service Parts Manual




ELECTRONIC SPEED CONTROL

Electric Vehicle

Includes ltems 2 - 31

1-

Page J-2

Service Parts Manual



N

ELECTRONIC SPEED CONTROL

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 73056-G04 | ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 31)...... 1
2 * LOCK WASHER, #10 «....coovvoeoeeeeseeeeeseeeeseseeseesesreessesesseevesessessseesenenene 2
3 * NUT, 10 = B2 eeeree e seeseeeseeses s s s eseseseesemeseesereseneresen 2
4
5 30353-G1 DIODE, 3 AMP ... eeeeeeeeeese e eeseeeses e s e seeseseseene e eene s sene s 1
6 21764-G1 RESISTOR....e.eooeeeeo oo eeevesseeesesseseseses s sesseseseeseneseeseseeeseseseseresen 1
7 73103-G02 WIRE HARNESS (CONTROL) ......veooreeoeseeeeeseeseeeseesseeeseseseeseee s sseeseseesenens 1
8 * NUT, 5/16 = 24 eee e seeeeeeseeeseeeees e ses s eseseseeneseseeneseesene s 2
9
10 * LOCK WASHER, 5/18" ......veoeeveeeeereeesereeeesesseessssesssesereseesesesseseseseneresen 2
11 25072-G02 6 GA WIRE (BLACK 6", SOL - B4) cvveeereeeeereeeerseseseressesseeesssseessseesessesesessenees 1
12 | 25978-G10 18 GA WIRE (BLACK 6", SOL = B-) ceovveoereee s seseeeesseeereseeneseseeneseesenesesen 1
13 | 11027-G2 LOCK NUT, /4 = 20 ....eoeoeeveeeeeeeeseeeeeeseseeeeeesesseesessesseeseseseeseseseeseseseneresen 2
14
15 | 27855-Go1 SOLENOID, 36 VOLT ..ooveeeeeeeeeeeseeeseeeeeseeseeeseeseseeeesesessessessesseeeseseeesesnenes 1
16 | 73083-Go1 HEATSINK ..o seeeesseeese e sese e ses e sesseeeseeseseseene e eene s sene e 1
17 | 25864-G03 ELECTRONIC SPEED CONTROLLER .....ccomveeereeereeveereevereseneresenereenen 1
18 | 73190-Go1 THERMAL MOUNTING PAD ....cooovoooeeeoeeereeereererssesereesseereeseseseeseeesesessenens 1
19 | 71102-Got BOLT, 1/4 - 20 X 3/8" LGiv.vvveeeeeeeeseeeeeeseeeeeesseesseeseseeessssesesseseseseeseseeseneseesen 5
20 | 73028-GOf (010Y/= 2 FO TSSOSO 1
21 | 31539-G1 L= = TR 1
22 | 73053-GO1 IMOUNT oo eeeree e e eseeseses s s esemeseesemeseeseresenerese 1
23
24 | 71102-G03 BOLT, 1/4 - 20 X 1 1/4" LGivvvvereeeeereeeeeeseeeeeeseesseeeseseeesseseesseseseseeseseeseseseesen 4
25 | 73039-G02 WIRE HARNESS (POWER) w..v.oooveooreveeeseveeeeeseressesereessseseesesessessreseesassenens 1
26
27 | 00270-G5 BOLT, 5/16 - 18 X 5/8" LG-vvveereveeeeeeeereeeeeesseesseeesesseessssessseneseseeseseeseseseesen 3
28
29 | 11027-Gi NUT, 516 = 18 eeereeeeeseeseeeseeseseseesesesseesessesseseseseeseneseesereseneresen 3
30

Page J-3

Service Parts Manual




Electric Vehicle ELECTRONIC SPEED CONTROL

N

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 25866-G01 SOLENOID BRACKET .....oiiieieite ettt s 1
32
33 71102-G01 BOLT, 1/4 - 20 X 3/4" LG ..ooee ettt e 4

Service Parts Manual Page J-4



FRONT SUSPENSION (EARLY PRODUCTION) Electric Vehicle

A\

3 - Includes ltems 4 - 12
8 - Includes ltems 9, 10
14 - Includes Items 5 - 12 and 15

Page K-1 Service Parts Manual



Electric Vehicle FRONT SUSPENSION (EARLY PRODUCTION)

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70536-G01 FRONT AXLE ... oottt ettt sa e s s e narne s 1
2
3 70220-G01 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12).......cccue... 1
4 ¥ SPINDLE (DRIVER SIDE}......coioiiieiie ittt s nene s 1
5 16623-G1 BEARING ...ttt s e s ere e e 2
6 10389-G3 GREASE FITTING, STRAIGHT ......ooiiiirerr e 1
7 25146-G1 GREASE SEAL ...ttt e e 1
8 19932-G1 WHEEL HUB ASSEMBLY (INCLUDES ITEMS 9, 10) ....oovoeiieereeeeeeeee 1
9 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LGiueererieerirererr st 4
10 50892-G1 BEARING AND RACE ASSEMBLY (COMPLETE) ......cccoevvrereecreernanes 2
11 12093-G1 SLOTTED NUT, 1 - 14t s s e e s 1
12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LGt 1
13
14 70221-GO01 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5-12,15) ..| 1
15 ¥ SPINDLE (PASSENGER SIDE) ......cocoiiiiiieiee e 1
16
17 12091-G2 SPINDLE CAP ...ttt s s e e e se e e e 2
18
19 01040-G01 KING PIN, 172 - 13 X 5" LGttt e 2
20 00571-G5 WASHER, 1727 ..o e e 4
21 70328-G01 KING PIN TUBE ...t e s st e e 2
22 16982-G1 THRUST WASHER, 7/8"..... ot s e 2
23 14390-G6 LOCK NUT, 1/2 - 13 Lttt 2
24
25
26 70324-G01 SHOCK ABSORBER .....ccoritirrireirre et s e 2
27 10435-G1 SHOCK ABSORBER WASHER ........oo e 8
28 10194-G1 RUBBER SHOCK ABSORBER BUSHING .......c.cocoiiiiieee e 8
29 00532-G6 NUT, B/8 = 24 ..o e s e e e 4
30

Service Parts Manual Page K-2



FRONT SUSPENSION (EARLY PRODUCTION)

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70049-G01 LEAF SPRING ... ooiiiiieee st 2
32 70540-G02 SPRING PLATE ...t s ese s e e e e s e e 2
33 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LGt s 6
34 00734-G1 LOCK NUT, 7/18 - 14 ...ttt st e s e s 12
35 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LGttt e e 6
36 70163-G02 SPRING PLATE ...t s ese s e e e e s e e 2
37
38 14723-G1 LUG NUT, 172 = 20 ettt nne s e s 8

Page K-3

Service Parts Manual




Electric Vehicle FRONT SUSPENSION (EARLY PRODUCTION)

Service Parts Manual Page K-4



FRONT SUSPENSION/STEERING (JAN. 2001) Electric Vehicle

N\

Yo

Front of Vehicle

*NOTE: Tie Rod Not

Shown for
Clarity

3 Includes ltems 4-10

7 Includes Item 8

14 Includes Items 5- 10,15

18 Includes Items 19 - 25

22 Includes ltem 23

29 Includes Items 20 - 25,30

JANUARY 2001 PRODUCTION AND LATER

Page K-5 Service Parts Manual



Electric Vehicle

FRONT SUSPENSION/STEERING (JAN. 2001)

Lo

Front of Vehicle

106 7N

*See Body Section for

102,104 decal information s

62 Includes Items 63 - 66, 69 - 74

70 Includes ltems 71 - 74

81 Includes ltems 82 - 84

86 Includes ltems 87 - 89

94 Includes ltems 95, 96

109 Includes ltems 110 - 116, 118 - 123
118 Includes ltems 119 - 123

JANUARY 2001 PRODUCTION AND LATER

Service Parts Manual Page K-6



N

FRONT SUSPENSION/STEERING (JAN. 2001)

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 70744-GOT | FRONT AXLE . .e.vveoeeeeeeeesoeeseeeeeesseseeeseessseseesssessesssesessseessssesesese e nesssseseesesessesens 1
2
3 70672-G01 | SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 = 10) 1.voeeeeeveeeeeeeeeseereeeseeeessessseseeseseseesessseesessesesessssessesens 1
4 70672-G02 SPINDLE ASSEMBLY (PASSENGER SIDE) .......vveeeereeeseseeeesseseeeseesesessesen 1
5 25146-G1 GREASE SEAL w...oooveeeeeeereeeeseeeseeseeeseseeessesessesessssesesssesesssesessesesessesessesens 1
6 50892-G1 ROLLER BEARING AND RACE ASSEMBLY .....oveereereersererersessreseseeenen 2
7 70895-G01 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8§)....... 1
8 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LGirveurrreeeseereeerseseeessesesesseseseesessseessseseesen 4
9 12093-G1 SLOTTED NUT, 1 = 14ereeeeeeeeereseeoeeseeseesseeeeesseseseseessssesesessesesssesesssensssenes 1
10 | 00798-G8 COTTER PIN, 5/32" X 1 3/8" LG errvveereeveeeseereereeeseeseseseeeeseseeeeseesesesessesessesens 1
11 12091-G2 SPINDLE CAP....oorvoveeeeeeeeeeseveeseseeeesesessesesesseessss e ssesesesseseseseessseesesssesese s ssee s 2
12
13
14 | 70673-G01 | SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 5 = 10, 15) 1.reeveeeeveeeeeeeeeseeesesesessssesesessesessssesesseseseesssessesens 1
15 | 70673-Go2 SPINDLE ASSEMBLY (DRIVER SIDE)......ceveereeeeeeesereeeeseseeesseseneseesesessesen 1
16
17
18 | 70796-G01 | SPINDLE AND HUB ASSEMBLY, 5 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 19 = 25) w...ooreveeeeeeeeseeveeesseeeesessesseeseseseesessseesessesesessesessesens 1
19 | 70672-Go2 SPINDLE ASSEMBLY (PASSENGER SIDE) .......vveeeereeeseseeeesseseeeseesesessesen 1
20 12092-G1 GREASE SEAL ..o eeeeeeeveeesssseessesesessesessssesssessessseessss e sssseneseesssessenens 1
21 50892-G1 ROLLER BEARING AND RACE ASSEMBLY .....oveereereersererersessreseseeenen 2
22 | 70772-GO1 WHEEL HUB ASSEMBLY WITH RACES, 5 LUG (INCLUDES ITEM 23)..... 1
23 | 30143-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LGirveurrreeeseereeerseseeessesesesseseseesessseessseseesen 5
24 | 12093-G1 SLOTTED NUT, 1 = 14ereeeereeeeeeseseeveeesseseesseeeseseeseseseesesessessseesessseesesseensssenes 1
25 | 00798-Gs COTTER PIN, 5/32" X 1 3/8" LG errvveereeveeeseereereeeseeseseseeeeseseeeeseesesesessesessesens 1
26
27
28

Page K-7 Service Parts Manual




Electric Vehicle

N

FRONT SUSPENSION/STEERING (JAN. 2001)

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

29 70797-G01 SPINDLE AND HUB ASSEMBLY, 5 LUG (DRIVER SIDE)

(INCLUDES ITEMS 20 - 25, 30) ...uueecierreereeneeesreeees e e ese e senesne s e e 1
30 70673-G02 SPINDLE ASSEMBLY (DRIVER SIDE)......ccccoeririreerreersrerereere e 1
31
32
33 00407-G6 BOLT, 1/2 - 13 X 8" LGt st 2
34 00560-G3 WASHER, 1/2" ..ttt s e e 4
35 70745-G01 KING PIN TUBE ...t s e s s 2
36 70754-G01 THRUST WASHER (STAINLESS STEEL).....cecoiiiieeeeeieeeeeeeeeeeee e 2
37 14390-G6 LOCK NUT, 1/2 = 13 et e e e s e e 2
38
39
40 15707-G1 SHOCK ABSORBER ...t 2
41 70509-G01 SHOCK ABSORBER BOOT .....ooiiiirriirericrireee e s 2
42 31539-G1 WIRE TIE .o 4
43 10435-G1 SHOCK ABSORBER WASHER ........oo e 8
44 10194-G1 RUBBER SHOCK ABSORBER BUSHING .......c.cocoiiiiieee e 8
45 00532-G6 NUT, B/8 = 24 ..o e s e e e 4
46
47
48 70597-G02 LEAF SPRING ... .ot 2
49 70664-G02 LEAF SPRING (HEAVY DUTY) ceiicirreeererererersee et sne e s e 2
50 70163-G02 SPRING PLATE ...ttt st sre e s s s e e 4
51 00532-G7 NUT, 7716 - 14 oot sne s ernenarn e 1
52 00560-G2 FLAT WASHER, 7/168" ...ttt e e s 4
53 00463-G4 BOLT, 7/16 - 14 X1 1/2" LGt 2
54 00734-G1 LOCK NUT, 7/168 = 14 oot 12
55 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LGttt e 9
56 00464-G6 BOLT, 7/16 - 14 X 2 3/4" LGttt e 2
57 01068-G01 BOLT, 7/16 - 14 X 3 1/2" LGt st 1

Service Parts Manual Page K-8




FRONT SUSPENSION/STEERING (JAN. 2001)

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
58 70667-G02 SPACER ..ot e e e 2
59 70667-G03 SPACER (SHORT) ceeeetrree et st e e e sre e e 1
60
61
62 70602-G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 63 - 66, 69 - 74). 1
63 70694-G01 RACK EXTENSION.......ceeiriierrec ettt 1
64 ¥ JAM NUT, /2" = 20 ettt e 1
65 70675-G01 RACK BOOT ...ttt s e s s 1
66 17618-G1 WIRE TIE... et 1
67 12416-G2 WIRE TIE ..ottt s e 1
68
69 70638-G01 PINION SEAL ...ttt s e s e e 1
70 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 71 - 74)...co e 1
71 50641-G1 RUBBER BOOT ....ccciiriiieerreerrecre s ee e e s s 1
72 50209-G2 SLOTTED NUT, 7/16 - 20.....ci i ne e e 1
73 10387-G2 COTTER PIN, 3/32" X 1" LGt 1
74 10389-G3 GREASE FITTING, STRAIGHT ....cccoinirir e 1
75
76
77
78
79 70607-G01 STEERING SHAFT ...t st 1
80
81 70758-G03 STEERING COLUMN KIT (INCLUDES ITEMS 82 - 84) .......coooeireerereceeeeeeen 1
82 70610-GO1 STEERING COLUMN......oioriiiinrierr et e e 1
83 28569-G01 STEERING COLUMN BUSHING .......cocoirriirrricrr e 1
84 01022-G01 SCREW, #6 - 20 X 5/16" LGi....co e 1
85
86 70758-G04 STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 87 - 89) ......cccovrervneenen 1
87 70610-G02 STEERING COLUMN......oioriiiinrierr et e e 1

Page K-9 Service Parts Manual




Electric Vehicle FRONT SUSPENSION/STEERING (JAN. 2001)

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
88 28569-G01 STEERING COLUMN BUSHING ........coocoiiieenee e 1
89 01022-G01 SCREW, #6 - 20 X 5/16" LGi...oeiririierrecerr et 1
90
91 01006-G01 BOLT, 3/8-16 X 1 1/4" LG WITH PATCHLOCK ..o 4
92 00879-G1 LOCK WASHER, 3/8".....coiieieree ettt et e s e s nrn e e 4
93
94 70580-G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 95, 96)......ccceevieeerereeeeeeee e 1
95 01055-G01 BOLT, M8 X1 /4" LG ..ottt e s e e 2
96 00565-G8 LOCK WASHER, 5/18" ..ottt e 2
97
98 70751-G01 RETAINING RING (INTERNAL) ..ot e 1
99 70888-G01 RETAINING RING (EXTERNAL).....ccciieiieceere et 1
100 15112-G1 BALL BEARING ..ot e s e e e e 1
101 70887-G01 WAVE WASHER ... e e 1
102 71146-G01 STEERING WHEEL ..ot e 1
103 71147-G01 STEERING WHEEL COVER ..ot 1
104 71948-G01 STEERING WHEEL ...t 1
105 71949-G01 HUB COVER ...ttt et 1
106 71950-G01 CLIPBOARD ...ttt st e s s s 1
107 14390-G2 LOCK NUT, 5/8 - 18 ... st sree et e s s 1
108
109 20788-G2 TIE ROD ASSEMBLY (INCLUDES ITEMS 110 - 116, 118 - 123) ...oecv v 1
110 70583-G03 THREADED TUBE WITH FLAT ..o 1
111 27205-G01 TIE ROD END (LEFT HAND THREAD) (INCLUDES ITEMS 112 - 114) ....... 1
112 50641-G1 RUBBER BOOT ....ccciiiiiieririrerr st r e sne s srenane 1
113 50209-G2 SLOTTED NUT, 7/18 = 20...ciiiecereeirerernee et sre e s 1
114 10387-G2 COTTER PIN, 3/32" X 1" LG et 1
115 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREAD) .......cociieeieecieeeeeeeeeeee e 1
116 10389-G3 GREASE FITTING, STRAIGHT ......ooiiiirerr e 1
117

Service Parts Manual Page K-10



FRONT SUSPENSION/STEERING (JAN. 2001)

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM

PART NO. 1 2 3 4 5 DESCRIPTION QTy.
118 27205-G02 TIE ROD END (RIGHT HAND THREAD) (INCLUDES ITEMS 119-123) ....| 1
119 50641-G1 RUBBER BOOT ....ccciiiiieerreerrecre e 1
120 50209-G2 SLOTTED NUT, 7/18 = 20...ctiiecrereeirererner et 1
121 10387-G2 COTTER PIN, 3/32" X 1" LG et 1
122 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD).......cceiieecirereeeeceeeeee e 1
123 10389-G3 GREASE FITTING, STRAIGHT ..o 1

Page K-11

Service Parts Manual




Electric Vehicle FRONT SUSPENSION/STEERING (JAN. 2001)

Service Parts Manual Page K-12



REAR AXLE

Electric Vehicle

1 - Includes ltems 3 - 9
2 - Includes ltems 3 -9

NOTE: Apply a light coat of moly grease to
male spline before assembly. Reference
part number 15.

14 13 12

\\\/ﬁ\oﬁ%\{i@
ey

«
(5
e

Page L-1

Service Parts Manual




N

Electric Vehicle REARAXLE

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 73069-G01 REAR AXLE ASSEMBLY, 12.44:1 (INCLUDES ITEMS 3 - 9) (800 /LX/SE)..] 1
2 73001-G02 REAR AXLE ASSEMBLY 14.78:1 (INCLUDES ITEMS 3 - 9) (INDUSTRIAL) .. 1
3 20377-G12 AXLE SHAFT (PASSENGER SIDE) .......oociiiireeee e 1
4 20377-G11 AXLE SHAFT (DRIVER SIDE).....cccieeiiieeeee et 1
5 25228-G1 DIFFERENTIAL COVER ..ottt 1
6 25226-G1 FILL/CHECK PLUG ...ttt e e 1
7 25227-G1 WASHER ...ttt e s e ae e e s s e e e e s s sneeae s 1
8 15558-G1 SCREW, 5/16 - 18 X 3/4" LGi. .eeeeeeeieeeeeeeiee ettt 10
9 73050-GO1 Y= PR 1
10
11 24261-G1 BUMPER SPLINE ......c.ooteiieie ettt eesiee e see st se e sae e seeses e sresrnsnssneas 1
12 00797-G2 BOLT, 1/4 - 20 X 1 1/4" LG oottt et seeee s en e s 3
13 00565-G7 LOCK WASHER, 1/4" ...ttt sttt st e e 3
14 00559-G7 WASHER, 1/4" ...ttt e e e s e e s s e e s ae e s s reeeenes 3
15 28095-G01 MOLY LUBE, 2 OZ. ...ttt ettt et st e e e e e neese e e AR
16
17 25353-G1 DIFFERENTIAL GUARD.....cccuiiiiiereee ettt st ettt e e 1

Service Parts Manual Page L-2




REAR SUSPENSION Electric Vehicle

N\

Page M-1 Service Parts Manual



N

Electric Vehicle REAR SUSPENSION

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70324-G01 SHOCK ABSORBER ........ooiiiie ettt e e 2
2 10435-G1 SHOCK ABSORBER WASHER........ccco oo 8
3 10194-G1 RUBBER SHOCK ABSORBER BUSHING ........cccocririrreerrenecee e 8
4 00532-G6 NUT, 3/8 - 24 ..t ereenarn e 4
5
6 74207-GO1 LEAF SPRING (HEAVY DUTY) ..ot 2
7 72618-G01 ‘U7 BOLT, 3/8 = 16 ..ttt s s e s s 4
8 00560-G1 WASHER, 378" ...t e 8
9 11098-G5 LOCK NUT, 3/8 = 16 ..ot e e e e s 8
10
11 70289-G02 SPACER ... e e e 4
12 70291-G01 RUBBER BUSHING......c..eiiieeie et 12
13 70290-GO1 SHACKLE PLATE ..ottt s e 4
14 00429-G4 BOLT, 3/8 - 16 X 3 1/2" LG ceeorerrecrerrecerer et 4
15 11098-G5 LOCK NUT, 3/8 - 16 ...ttt s e s e 4
16
17 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LGi..cee et 2
18 12262-G1 LOCK NUT, 3/8 = 16 ..ot e e e e s 2

Service Parts Manual

Page M-2



Electric Vehicle

SEATING

1 - Includes Items 2 - 7

9 - Includes Items 10 - 23

Front of Vehicle

Service Parts Manual

Page N-1



Electric Vehicle

N

SEATING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 4 5 DESCRIPTION QTy.
1 71274-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 3 - 8) ....oovieiieereeeeeeeee 1
2 * PLYWOOD SEAT BACK ...ttt 1
3 * TEE NUT, 1/4 = 20 .ot e 4
4 ¥ FOAM ...ttt sre e e 1
5 18144-G** VINYL SEAT BACK COVER ...t 1
6 * FLAT STAPLES ...t A/R
7 18868-G4 PLASTIC SEAT BACK COVER (BLACK) .....ccccoiiriecenee e 1
8
9 71664-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 11 - 24)....cccovvriirrenns 1
10 * PLYWOOD BASE.......oo ot 1
11 ¥ TEE NUT, 1/4 - 20 .ot e 16
12 ¥ FOAM ...ttt sre e e 1
13 71602-G** VINYL SEAT BOTTOM COVER.......oocorieerreee e 1
14 * FLAT STAPLES ...t A/R
15 71012-G01 VINYL TRIM (SEAT BOTTOM) ....coiiiieieecee e 1
16 ¥ FLAT STAPLES ... .ottt s A/R
17
18 71610-GO1 SEAT HINGE.......oo it 2
19 00720-G08 SCREW, #12 - 14 X 1" LG oo 6
20
21 71701-GO1 HIP RESTRAINT (PASSENGER SIDE).......cccooviiieie e 1
22 71702-GO1 HIP RESTRAINT (DRIVER SIDE} .....corieiirrerre e 1
23 71204-G01 BOLT, 1/4 - 20 X 7/8" LGi. ...oeree ettt 8
24
25 17074-G1 BUMPER ... et s e e 2
26 * FLAT STAPLES ...ttt e e A/R
27
28 16705-G1 SCREW, 1/4 - 20 X 1" LGiuo it 4
29 00565-G7 LOCK WASHER, 1/4" ...t e e 4
30 00559-G7 WASHER, 174" ... et e e e 4

Service Parts Manual




SEATING

N

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31

32 71262-G02 SEAT BACK SUPPORT ...ttt e s e sens e e sne s 1
33 00715-G2 BOLT, 5/18 - 18 X 13/16" LG ..cevrieereriee et e 1
34 00438-G6 BOLT, 5/16 - 18 X 3/4" LGi...coieeiecee et 2
35 00642-G8 WASHER, 5/168" ...t ere e e 2
36 11098-G6 LOCK NUT, 5/16 - 18 ..ottt 2
37

38 71436-GO01 SEAT BACK SUPPORT BRACKET ...t 2
39 01006-G1 BOLT, 3/8 - 18 X 1 1/4" LG, cei e e e 4
40 00560-G1 WASHER, 3/8" ...t e e e e e e e 2
41 11098-G5 LOCK INUT, 3/8 - 16 ..ottt s e s e e e 2
42

43 70113-GO1 ADJUSTABLE BUMPER ...t 2
44 11027-G1 LOCK NUT, 5/16 - 18 ..ottt 4
45

46 71263-GO01 ACCESS COVER ...ttt s e s s s e 1
47 18436-G1 DRIVE RIVET ... e e 3

Page N-3

Service Parts Manual




Electric Vehicle SEATING

Service Parts Manual Page N-4



STEERING (EARLY PRODUCTION) Electric Vehicle

FOR STEERING PRODUCTION AFTER JAN. 2001
SEE 'FRONT SUSPENSION/STEERING (JAN. 2001)

84, 86 61

1 - Includes ltems 2 - 34 -

2 - Includes ltems 3 - 6 LX / SE Model
20 - Includes Iltems 21 - 28
36 - Includes ltems 37 - 48
45 - Includes ltems 46 - 48
64 - Includes ltems 65 - 74
66 - Includes ltems 67 - 68
70 - Includes ltems 71 - 72

Yo

Front of Vehicle

Page P-1 Service Parts Manual




N

Electric Vehicle

STEERING (EARLY PRODUCTION)

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70314-G02 STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34) .......... 1
2 75364-G01 STEERING HOUSING (INCLUDES ITEMS 3 - 6)...covoeiireerirererecrererecresnenne 1
3 * SLEEVE BEARING ...ttt 1
4 ¥ SLEEVE BEARING ...t 1
5 ¥ FLANGED BEARING ...t e e 1
6 10389-G3 GREASE FITTING, STRAIGHT ..o 1
7
8 00426-G6 BOLT, 3/8 - 16 X 3/4" LGttt s e e 2
9 18456-G1 GREASE FITTING, 90° ..ottt s s e 1
10 70177-GOA RACK GUIDE COVER ..ottt 1
11 70225-G01 GASKET ... ettt st e e e e e e e s 1
12 70178-G01 COMPRESSION SPRING......coocoiicieiiieiie et s 1
13 70179-GO1 RACK GUIDE ......coriireere ettt e 1
14 11391-G1 CLAMP, 1 1/4" .ot e e e 1
15 70041-G01 RACK COVER...... oot e 1
16 11391-G1 CLAMP, 1 1/4" <.ttt e e e e e e 1
17 70183-G01 BELLOWS ...t st e e e e 1
18 11391-G5 CLAMP, 3/4" ...ttt e e 1
19
20 70299-G01 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28)...ccccoeiieiieeeeeeeeeee 1
21 70297-G01 GEAR PINION ...ttt 1
22 15112-G1 BALL BEARING ......ooeiiiireeieeere s e s 1
23 70190-G01 EXTERNAL RETAINING RING ........oooiiiieieee e 1
24 70298-G01 STEERING RACK ... ..ottt e 1
25 70192-GO01 RACK BALL END ......oriiiiiieecreree e s ee e e e e 1
26 00532-G8 NUT, 7/16 = 20 .t 1
27 18456-G1 GREASE FITTING, 90°....c i s 1
28 70466-G01 RETAINER ...ttt e 1
29
30 70184-G01 IDLER .ot e e 1

Service Parts Manual



STEERING (EARLY PRODUCTION)

N

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.
31 70216-GO1 AR L 1= TR R o — 1
32 | 70195-GO1 THRUST WASHER, 7/8" ....oooeveveereeeeeeeeesseseseesesesesmesesseseseseseseseesesseseressen 1
33 | 00734-Gé LOCK NUT, 7/8 = Q.coreeeeeeeeeeeeeereeeeseseseeeeeeeeseeseseseseseseseesessesesesesenesesesssnees 1
34 | 00798-G8 COTTER PIN, 5/32" X 1 3/4" LGieeveooeeeeeeeeeseeseeeeesseseeeeeseseseeeessesesesesseneneneons 1
35
36 | 70360-G01 | STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 - 48) ......oevvrernnee 1
37 | 14322-G3 STEERING SHAFT .....oooooeeeeeeeeeeeeeeeseeeeeesesseeseseeesseseseseeseseseeeessesesesessenenens 1
38 | 70558-GO1 COUPLING ..o seeseeeeeeseese e seesee e sseneseseseeseseeeeseesesenessenenses 1
39 | 00550-G1 LOCK NUT, 1/4 = 20...eeeeeeeeeeereeeeveeeeseeeeeeeseesesesesseseseseeseseeseseseseseseesesssnens 2
40 | 70227-GO1 BOLT, 1/4 = 20 X 7/8" LG .r-eveeeeeeeeeeeereesevereessesereeseseeseseesesesesesessesesessesesens 2
41 70223-GO01 GASKET oo seeeeeeeeeeseeeeseeesees s ssesesesesaesse s esssesessesesseeessesesenessenenens 1
42 | 01034-GO1 BOLT, 3/8 - 16 X 1 1/2" LG WITH PATCHLOCK .....vveeeeeereeereeneeeresenenens 3
43 | 00878-G1 LOCK WASHER, 3/8" .....cooeveeeeeeeerereeseeeseseseesesesesssesesesessesesesesesesesesssnens 3
44 | 70466-GO1 RETAINER ...coooeeeeeeeeeeveeeseeesesseseeseseseeseseseseeseesesesesesesessesessereseseseseseesesssnens 1
45 | 28633-GO1 STEERING COLUMN KIT (INCLUDES ITEMS 46 - 48) ........oorrorrreerrerrreeens 1
46 - STEERING COLUMN ......ooomreeeeeeseseeeeeeseeneeeeeeseeeseeeseesseeseesseene s seseenee 1
47 | 28569-GO1 STEERING COLUMN BUSHING (LATE PRODUCTION)..........ooconn...... 1
48 | 01022-GO1 SCREW, #6 - 20 X 5/16" LG .-vveeereeveeeereesereeesseeesesesesesseseseeeseseseseenen 1
49
50 | 17161-G1 BUSHING AND SEAL KIT (INCLUDES ITEMS 51, 52)

(EARLY PRODUGTION) .....cooeoeeeeeeeeseeeeeseeeseeeeseeseseseeseeesseeesesseseseesseesseesesnenes 1
51 * STEERING COLUMN BUSHING ......ooveveeerenseeeesseeeeeeeesesereeesesseresesseresens 1
52 * SHAFT SEAL ....oooooeeveeeseeeeeeeeeeeeeeesesseseseseeseessmeesssssseseesesesesesessesesesseresenns 1
53
54 | 00470-G4 BOLT, 7/16 = 20 X 2 1/2" LG err-eveeeeseeeeeeeereeseeeseesseessesesseseseesssesseesseseseseesssessesens 1
55 | 00734-G3 LOCK NUT, 7/16 = 20 werooeeeeoeeeeeeereseeeeeeeseeeereeseseeseseessesesesseseresseeseeseseseesesesnenns 1
56 | 01033-G01 | BOLT, 7/16 - 14 X 1 1/4" LG WITH PATCHLOCK ......cooomeveeereeeeeereseeererereseenee 2
57 | 00566-G2 LOCK WASHER, 7/16" .. eveeeoeeeeeeeseeeeeeeeseeseeeseessees s sesseseseesseessesseseseseesesesses 3
58
59 | 71948-G01 | STEERING WHEEL w.oooomieveeeeeoeeeoseeseeeeeeseeeeessesesseseseseeesessesessssesesesessseesessenens 1

Page P-3

Service Parts Manual




N

Electric Vehicle

STEERING (EARLY PRODUCTION)

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM [ PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
60 71949-GOT | HUB . .oooooeeeeeeeeeeeeee oo eeeesee e eseseseeees et ee e sse s eeee e eee e ses s senesens 1
61 71950-GO01 | CLIPBOARD ...ooeeeeeeeeeeeee e seeeeseseeeseseseseeeeee e seeseseeeess s ses e ses s seneesenessenes 1
62 14390-G2 LOCK NUT, 5/8 = 18 .reeeeeeeeeeeeeeseeeseseseseeseeesesseses e seseesenesesessesesseesesessseeseeen 1
63
64 70074-GO1 | TIE ROD ASSEMBLY (INCLUDES ITEMS 65 - 74) ...oooeeeeeeeeeeeeeereeesesesenene 2
65 70583-G02 THREADED TUBE WITH FLAT w.coreeoeeeeeeeeeseeeeseeeseeeeeeseeeseeses e seseesenesenens 1
66 27205-G01 TIE ROD END (LEFT HAND THREAD) (INCLUDES ITEMS 67 - 68)........... 1
67 | 50641-G1 RUBBER BOOT ...oeeoeeeeeeseseeseseeeeseeeseeseeeseseesssseseeeeseseses e ses e sesesenesens 1
68 | 50209-G2 SLOTTED NUT, 7/16 = 20...eeeeeeeeeeeeeseeeeseereseeeseseesesesseeeseseseneesesesenenn 1
69 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREAD) ....coveveeeeeeeeeeseeeeseeseeeseeen 1
70 27205-G02 TIE ROD END (RIGHT HAND THREAD) (INCLUDES ITEMS 71 - 72)........ 1
71 50641-G1 RUBBER BOOT ...oeeoeeeeeeseseeseseeeeseeeseeseeeseseesssseseeeeseseses e ses e sesesenesens 1
72 50209-G2 SLOTTED NUT, 7/16 = 20...eeeeeeeeeeeeeseeeeseereseeeseseesesesseeeseseseneesesesenenn 1
73 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD)..........veeeeveeeeeeereeeereceseeeseeen 1
74 10389-G3 GREASE FITTING, STRAIGHT w..cooeeeeeeeeeeeeeeeeses e seseseeeeseeeess e seneeseneeenens 2
75
76 10387-G2 COTTER PIN, 3/32" X 1" LGieoreereeeeeeereeeoeereeeeeseeeseseeesseeseeesesseees e sesesenesens 2
77
78 | 50209-G2 SLOTTED NUT, 7/16 = 20 «.eeereeeeeeeeeeeeeeeeeeeeses e seseeseseseeeesseessseeseseesnesesseeese e 1
79 10387-G2 COTTER PIN, 3/32" X 1" LGiureereeereeeeseeeeeeseeesesseesseesseesseeeseseses e ses e sesesenesens 1
80
81 71146-G01 | STEERING WHEEL ....oo.eoeeoeeeeeeeseeeeseeeeeeeeeeseeeeeeseseesseeseeeees e ses e sesesenesens 1
82 71949-GOT | HUB . .oooooeeeeeeeeeeeeee oo eeeesee e eseseseeees et ee e sse s eeee e eee e ses s senesens 1
83 T1147-GOT | COVER oot eeee e eeeeeseeeeseeeeeesee e ss e seeeee e et set s senesen 1
84 ATy AT I B oT=ToY- Y =X c o ) WO 1
85 14390-G2 LOCK NUT, 5/8 = 18 .reeeeeeeeeeeeeeseeeseseseseeseeesesseses e seseesenesesessesesseesesessseeseeen 1
86 74405-GO1 | DECAL (CUSHMAN).........ooeieereeeereeeeeeeeeeeeeeseeeeeeseeeesseeseeeese e ses e see s eeseneesens 1

Service Parts Manual Page P-4




TRUCK BED, MANUAL LIFT Electric Vehicle

N\

1 - Includes Items 2 - 38 &

Page Q-1 Service Parts Manual



Electric Vehicle TRUCK BED, MANUAL LIFT

Front Channel on underside
Front of Vehicle of Truck Bed

TRUCK BED LATCH
INSTALLATION

Part of Truck Bed

BED STOP CABLE
INSTALLATION

Service Parts Manual Page Q-2



Electric Vehicle

TRUCK BED, MANUAL LIFT

60

Part of Truck Bed

Service Parts Manual

Page Q-3



Electric Vehicle TRUCK BED, MANUAL LIFT

Service Parts Manual Page Q-4



TRUCK BED, MANUAL LIFT

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 71260-G01 | TRUCK BED ASSEMBLY (35") (INCLUDES ITEMS 2 - 38)......cocreeeeeerrereenne. 1
2 71231-GO1 BED (35" vveeeveereeereeeeeseeeseseseesesseesessssesesseseseessseseeseseeseseseesesesesesesesesssrens 1
3 71248-G01 SIDE PANEL (35") (PASSENGER SIDE) ....ocorrveeerereeerrerereesesesesenesessesseens 1
4 71248-G02 SIDE PANEL (35") (DRIVER SIDE) .....ceeeveeseeeeeeseesesesseseseeseseseesssesesssessens 1
5 16705-G3 SCREW, 1/4-20 X B/4" LG svvveereeeveeeeeseeeeseeseenseseseseeseseseeseseesessseessseseesssessens 10
6 00915-G1 BONDED WASHER, 1/4" «...oveeeeeveereeeeeersevesessesesesseseseeseseseesesesesssesesessssens 10
7 00559-G7 WASHER, 1/4" oo eeveoeeeveeeseeseseesesseeesesseeses e sssseseseesesesees s esess s ssse s 10
8 14390-G4 LOCK NUT, /420 1vvveoeeveeeeesveesseeeesseseneseesesessessseesesseesesseeenssseseseesesessenens 10
9
10
11 71717-Go1 END CAP 1" 1o seeeseesseeeses e sse e s seseseeseseseesssessessseesesseeesessesessenen 2
12 | 16705-G6 SCREW, 1/4-20 X 1 3/8" LG eoeeerveeeeseeeseeeeeensesesessesesesseseseessssseessseseesssessens 4
13 | 00915-G1 BONDED WASHER, 1/4" «...oveeeeeveereeeeeersevesessesesesseseseeseseseesesesesssesesessssens 8
14 | 14390-G4 LOCK NUT, /420 .v.coeeeeereeveesseeeeseeeeseseesesseseseseesessseesesssesessesesessesesesens 4
15
16 | 71322-Go1 POST (PASSENGER SIDE) ...vveereeeeeeeeeeeseesesseseseseesesseeesesseeensssesessesesessesens 1
17 | 71322-Go2 POST (DRIVER SIDE).......ceueveeeeeeeeeseeeeeessesesseseseseesesseesessseesessesesessesessesens 1
18 | 71718-Go1 END CAP 1 1/2" coreeereeeeeereeesveesesseesseseeseeseseseeseseseesessesessseesessseesessesessenes 2
19 | 71838-Go1 RUBBER BUMPER ......oovveeeeeveeesseeeeeseesesessesesessessseesesseesesseeenssseseseesssessenens 2
20 | 16705-G3 SCREW, 1/4-20 X B/4" LG svvveereeeveeeeeseeeeseeseenseseseseeseseseeseseesessseessseseesssessens 4
21 00915-G1 BONDED WASHER, 1/4" «...oveeeeeveereeeeeersevesessesesesseseseeseseseesesesesssesesessssens 4
22 | 00559-G7 WASHER, 1/4" oo eeveeeeeeeeeseeseeeeseseeeesesseesesseesessesesesseseseesssessesssesessseren 4
23 | 14390-G4 LOCK NUT, /420 1vvveoeeveeeeesveesseeeesseseneseesesessessseesesseesesseeenssseseseesesessenens 4
24 | 13437-G8 LOCK SCREW, 3/8-16 X 2" LG eereveeereveeereesessesessseesesseeeseseeeesssseseseesesessenens . 4
25 | 11027-G5 LOCK NUT, B/8-16 .vveoreeeerresreesseeeeeseesesessesessesessseesessseesesssssessesesessesesesens 4
26
27 | 71245-Go1 TAILGATE ..ot eeeseeeseeseseesesseeesesseeses e s sseseseeseseseessreesess s sese s 1
28 | 27666-Go1 HINGE vvoe e eeseeseee e ese e s seeeseeseseseeseseesessseesest e sese e nesseseseessressenens 2
29 | 01002-Gos BOLT, 1/4-20 X 1% LG revveereveeeresveeseseeeeseesssessesesesseseseeseseseeseseseesesesssessssens 4
30 | 00559-G7 WASHER, 1/4" oo eeveeeeeeeeeseeseeeeseseeeesesseesesseesessesesesseseseesssessesssesessseren 4

Page Q-5

Service Parts Manual




N

Electric Vehicle

TRUCK BED, MANUAL LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.
31 | 14390-G4 R Te S T o Yoo — 4
32 | 71748-Go1 TAILGATE KEEPER ...cceeeooeeeeeeeeeeeeeseseevereseseesssesesssvesessesessesessssenen s 1
33 | 16705-G3 SCREW, 1/4-20 X B/4" LG ..revvveeereeeeeeeseeeereeseseeeseesesseseseseeseeeseesessssereessen 1
34 | 71083-Go1 TAILGATE CABLE ..o eeeeeoseseseesesseeseseesessseesessesessesessenese s 2
35 | 00106-G6 SELF-TAPPING SCREW, #12 - 24 X 3/4" LG ceeevvveeereeeeeeeseeseereesseeereeseen 2
36 | 00915-G1 BONDED WASHER, 1/4" .....oooevveeeseeeeeeosseeeseeseseeseseseesesesesseseesesesesseserenon 2
37
38 | 71794-GO1 | LIFT HANDLE w.oooomeeeeeeeeeeee e seeseeeseesseees s seeeseseeese e seeseseeese e seseneee 1
39 | 00976-G08 | SCREW, 5/16 - 18 X 1" LG weoureveeeererereresseeseeesesseresesesesesssessesesmseseseseesesesnens 2
40 | 00559-G8 WASHER, 5/16" w...oooeoeeeeeeeseeeeeeeeseesessesesseseseseesssessesessssesesesseessesesessesesessesesenn 2
41 | 11098-Gé LOCK NUT, 5/16 = 18 .eeeerereeeeeeeseeeeeseeseseesesesseeeseseesesesesessesesesesssseeseseseseesesssnens 2
42
43 | 71264-G01 | BED LATCH oooooeoceeeoeeeeeeeeeeseeeeeeseeeeeeeeeseeseseesesese e sseseseesesseesseeseeseseseesesesnenns 1
44 | 71827-GO1 | LATCH BRACKET ...o.oieoeeeeeeeeoeeseeeseeseeeesereesseeseseseeseseesssesesesessesesesseserens 2
45 | 01014-GO3 | CARRIAGE BOLT, 1/4 - 20 X 3/4" LGi..oooorereeeereserseeeeesseseeeeseseseseeeesseseseseesssesees 4
46 | 00559-G7 WASHER, 1/8" ..o eeeeeeseeseeeeeeseeee oo seesesseeesseseseeessesesseeseese e ssesenen 4
47 | 14390-G4 LOCK NUT, 1/4 = 20 .ooooooeeeeeeseeeeeeoeeseeeereeseseeseeeseseeseseseseseesesesessesesseseseseesesesnens 4
48 | 71965-G01 | EXTENSION SPRING.......ceeveeereeeemeereesesemsesseesseeesesseseseessessessessesesesesseseseeen 2
49
50 | 71273-GO1 | BED STOP CABLE ....cooeeeeeeeeeeeeeseeseeeeeesseesseesesseseseesseese e seseeseseeseeese s seseseen 1
51 | 00438-G8 1O TR TR T D G i K c T 1
52 | 00642-G8 WASHER, 5/16" w...oooeoeeeeeeeseeeeeeeeseesessesesseseseseesssessesessssesesesseessesesessesesessesesenn 2
53 | 11098-G6 LOCK NUT, 5/16 = 18 .eeeerereeeeeeeseeeeeseeseseesesesseeeseseesesesesessesesesesssseeseseseseesesssnens 2
54 | 00439-G4 SCREW, 5/16 - 18 X 1 1/2" LG cvveeoeeeeeeereeneeeeeesseeseeeseessseseeseeenseesessesereessseneneens 1
55
56 | 74231-G01 | BED LINER w.oovooeeeeeeeeeeeeeeeseeeeeeeeseesesesesseesseeesessesesessesesessesesseseseseseseseesesesrens 1
57 | 74232-G01 | TAILGATE LINER....cocecooeeeeeeeeeeeeeeseeseeesesseess e sessesssesesese e seseessseesesese s sesesnees 1
58 | 18436-G1 RIVET, 174" X B/4" LG coooeeveeeereeeeeeeeeeseeseseesesesseeesesessesesesessesesesesssseesesesesseseseseees 4
59 | 14601-G10 | RIVET, 3/18" X 3/8" LG w.uoeveeeereereeeereereeeresseesseesessesesesesesesssesseseseseseseseesesesnens 6
60 | 71517-G01 | BED CAPACITY DECAL (500 LB) ..oouvveeeereeveeeeeneeereseseseeesesserereeseeeseseesesesnens 1

Service Parts Manual




TRUCK BED, MANUAL LIFT

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

61

62 | 71258-G01 | BED FRAME w.oooooeeeeeeeeseee e seeseeeseeesesseesesseeeseeseseseesesessesereesassseesesesesesssnens 1
63 | 00438-G8 SCREW, 5/16 = 18 X 1% LG cvvverrrereeeereseeresesreessesesessesesesseseseeseseseesesesssesessssssssens 4
64 | 00642-G8 WASHER, 5/16" +.vvveeeveveeseseeeesseeseessseseesesesseeesssseesseseseseeseseseessseeseseseseneseesssssnens 8
65 | 11098-Gé LOCK NUT, 5/16 = 18 wereeveeeeeeeeeseeseeeseeseseseeseseesesssessssseesssssessss e sessssessesssessesens 4
66

67 | 00415-Gé BOLT, 1/4 = 20 X 1 3/4" LGieurrvvereeereeesseeeesseseeessessssessssseesesseeesesseesssseseseesssessesens 2
68 | 00642-G7 WASHER, 1/4" ... eovveeeveoeseseeeeseseseeseseseesesesseeesss e sseseseneesesaseeseseesese s sene s nssssnens 4
69 | 00891-G2 LOCK NUT, 1/4 = 20 coveoeeeveereeeeeseeveeseeseseseessseeseesssesssssessssseesessesesessesesesseressesens 2
70

71 00429-G4 BOLT, 3/8 - 16 X 3 1/2"evvee e eeeeeeereesseseesseseeessessssessssseesesseeesess e sssseseseesesesaenens 2
72 | 00643-G1 WASHER, 3/8" ....vvveoeeeveeseseeeeseseseesesessesesessesesssseesseseseseeseseseessseeseseseseneseesssssnens 4
73 | 70291-G01 | RUBBER BUSHING........cooveeeereereeesreeseereesesseeeseeseseseeseseesesereessssseesesesesessesens 4
74 | 70289-G02 | SPACER ... ieeoeeeeeeeeeeoeeeeeeeseeeeeseseseeseeessseses e sss s ses e seeseseseeseseeeessreeses e 2
75 | 11098-G5 LOCK NUT, 3/8 - 16 cvveeeeveeeeeeeesseseeesseseseseessseesessseesssssesssssessss e sessssessesssessasens 2
76

77 | 71281-G01 | BED, 35" ceoieoeeeeeeeeeeeeeeeeeeeeseeeeeeseseseeseee s eses e ses s sesseeeseeseseseeseseeeeseseesess s 1
78 | 71772-G01 | CORNER TUBE ....ooooeeeeeeeeeereeeeeeseeeseesesseesesseesesseseseeseseesesereesassssesesesesesssnens 2
79 | o00762-Go SCREW, 5/16 - 18 X 2 1/2" LG covveeeerveereeveeesseseeseeseseseessseeseseseesssssesssessssssesens 4
80 | 00559-G8 WASHER, 5/16" +.vvveeeveveeseseeeesseeseessseseesesesseeesssseesseseseseeseseseessseeseseseseneseesssssnens 4
81 00550-G3 LOCK NUT, 5/16 = 18 wevereveeeeveeereereeeseeseseseeseseesessseesessseessssssesessesesessesesessssessesens 4
82 | 71718-GO1 | END CAP, 1 1/2" coooeoeeeeeeeeeeeeeeeeseeeeeeseeesveeesesseeesee s sesseeeseeseseseeseseseessreesesesene 2
83 | TA717-GOT | END CAP, 1" coooeoeeeeeeeeeeeeeeseeeeeseeeseesseeses e s sesneeseseseeseseeseseseesass s sne s sens e 2
84

85 | 71777-G01 | DECAL (WARNING) w..ovooeeveereeeeereeeseereeesseesesseeeseesseesssseeeseeseseseesesessessreesesenene 1
86

87 | 71901-GO1 | E-Z-GO DECAL (E-Z-GO)uuvveeereerieereeeeseeeeeesseeeenseseseseesesesseseseesssssesssessssssenens 1
88 | 74411-GO1 | E-Z-GO DECAL (CUSHMAN) ....cvceeereeeeseeeeeseeeeeeneeseeeseesesesseseseesssssesssessessseenens 1
89 | 71771-G01 | LABEL (TILT WARNING) w..veereveereereereeeseeesesreeesseseeesseseeeseeseseseesesessessseesesesene 1

Page Q-7

Service Parts Manual




Electric Vehicle TRUCK BED, MANUAL LIFT

Service Parts Manual Page Q-8



TRUCK BED, ELECTRIC LIFT Electric Vehicle

N\

1 - Includes ltems 2 - 37

10

Page Q-9 Service Parts Manual



TRUCK BED, ELECTRIC LIFT

Electric Vehicle

46

Part of Truck Bed

Page Q-10

Service Parts Manual



N

TRUCK BED, ELECTRIC LIFT Electric Vehicle

% 63 - Includes ltems 64 - 86

Front of Vehicle

[T
:/ WHT from Actuator

<3

// BLK from Battery
RED from Battery

RED from Actuator

Battery Connections

Front of Vehicle

BLK Lead

RED Lead

Front of Vehicle

%

To
Control
Harness _ _—:=

_

Toggle Switch

e

Rear Frame
Member

Page Q-11 Service Parts Manual




N

Electric Vehicle

TRUCK BED, ELECTRIC LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
1 71260-G01 | TRUCK BED ASSEMBLY (35") (INCLUDES ITEMS 2 - 37) ..ccrvuereeeeererenee. 1
2 71231-GO01 BED (35")..-vvereeeeeeeeeseeeseseeeeeeesesesee e sesesses e seeeses e seeseeseseeseseeeee s seseneeeens 1
3 71248-G01 SIDE PANEL (35") (PASSENGER SIDE) ....u.ceoveeeeeeeeeeeeeeesereeeeeesseeseseens 1
4 71248-G02 SIDE PANEL (35") (DRIVER SIDE) ..o veeeceesereeseeeeeeseseeessereseeeeeesseesseeens 1
5 16705-G3 SCREW, 1/4 = 20 X 3/8" LG crevvereeeeeeeeereeseesseeeseseeseeeseseseessesesesseeessesessseens 10
6 00915-G1 BONDED WASHER, /4" «....ooeveeeeeeeeeeeseeeeseeeeeeseseeseeeesseseesesesesesseesesesesnees 10
7 00559-G7 WASHER, 1/4" ... ooveeeeeeeeeeseseeeeeeeseseeseseseeseseses s sssseeseseseset s seeesesesens e 10
8 14390-G4 LOCK NUT, 1/4 = 20 .ce.eeeeeeeeeeeeeeeeeseeeseoeseeeeeesseseses e eseseesesseseseesseseeseneseseen 10
9
10 | 71717-Go1 END CAP, 1" oot eeeeeeeeseee e eesee e seeseeeseesesesseeeseeseseseseee s sessesessseeseneesenes 2
11 16705-G6 SCREW, 1/4 - 20 X 1 B/4" LG cvvrrveeeeeeereeseeseeeeseseeseeeseseseesseseseeseeessesessseens 4
12 | 00915-G1 BONDED WASHER, 1/4" +....oorveeeeeeeseeeeseeeeseeseeeseseesessesseseeseseesseseesesesesnen 8
13 | 14390-G4 LOCK NUT, 1/4 = 20.....eeeeeeeeeeeeeeeeeveeeeeeeeseeeeeseseeseseesseseeesesseseseeeseseseseseseees 4
14
15 | 71322-Go1 POST (PASSENGER SIDE) .....veeeveeereeeseeeeeeseeeseseesseseeesesseseseesseseeseseeesnen 1
16 | 71322-Go2 POST (DRIVER SIDE)......oioeeieeeeereeeeeeeseeeeeeeseesesesseseesesseseseesseseesessesnen 1
17 | 71718-Go1 END CAP, 1 172" coooeeeeeeeeeeeeeeeeoe e eesesesseseseeeeses e sesesseseesseeseneesenes 2
18 | 71838-Go1 RUBBER BUMPER .....oeooveeeeeeeeeseeeseeeseeeeeeesesesessesseseeesesseseseeeseseseseseseees 2
19 | 16705-G3 SCREW, 1/4 = 20 X 3/8" LG crevvereeeeeeeeereeseesseeeseseeseeeseseseessesesesseeessesessseens 4
20 | 00915-G1 BONDED WASHER, 1/4" +....oorveeeeeeeseeeeseeeeseeseeeseseesessesseseeseseesseseesesesesnen 4
21 00559-G7 WASHER, /4" ..oooeeeeeeeeeeereeeeseesseeseseeseeeseeseseesesesesesseeeeseseses s eeeeeseeseseeeee 4
22 | 14390-G4 LOCK NUT, 1/4 = 20.....eeeeeeeeeeeeeeeeeveeeeeeeeseeeeeseseeseseesseseeesesseseseeeseseseseseseees 4
23 | 13437-Gs LOCK SCREW, 3/8 - 16 X 2" LGiurveeereeeeeeeeereeeseseesseseeesesseseseesseseeseneseseee . 4
24 | 11027-G5 LOCK NUT, 3/8 - 16..e..eeeeereeeeeeeeeeseeeeseeeseeeeeeeseseses e sseseesesseseseesseseeseneeeseen 4
25
26 | 71245-Go1 TAILGATE .oooeeeeeeeeeeeeeeeeeseeeeeeeseeseeeesese e eseseesese s ee e esesses s eeeses e seneesee 1
27 | 27666-Go1 HINGE .ottt ses et sese e eese s st enes s seneeeee s seneeeseens 2
28 | 01002-Gos BOLT, 1/4 = 20 X 1" LG covreeeeereeereeeeseseoeseesesseseesessesessesseseeseseesseseesesesesnen 4
29 | 00559-G7 WASHER, /4" ..oooeeeeeeeeeeereeeeseesseeseseeseeeseeseseesesesesesseeeeseseses s eeeeeseeseseeeee 4
30 | 14390-G4 LOCK NUT, 1/4 = 20.....eeeeeeeeeeeeeeeeeveeeeeeeeseeeeeseseeseseesseseeesesseseseeeseseseseseseees 4

Service Parts Manual

Page Q-12




TRUCK BED, ELECTRIC LIFT

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 71748-GO1 TAILGATE KEEPER ....coooeveeereeseeeeseseeeesesseeses e sessesesseseseseessseesesssesesssenen 1
32 | 16705-G3 SCREW, 1/4 = 20 X /4" LGi.vvoeeveeeeeeeeeeseereeessesesessesesesseseseesesssesssesasessssens 1
33 | 00559-G7 WASHER, 1/4" oo eeveeeeeeeeeseeseeeeseseeeesesseesesseesessesesesseseseesssessesssesessseren 1
34 | 14390-G4 LOCK NUT, 1/4 = 20 vuereeeeeeeeseeesseeeessesesessesessssessseesesseesessseenssseseseesssessenens 1
35 | 71083-Go1 TAILGATE CABLE ..o veeeeveeeseeseeeeseseeeeseseeeses e sessesessesesessessseesess s sese s 2
36 | 00106-G6 SELF-TAPPING SCREW, #12 - 24 X 3/4" LG cvvveoreveeerrerereererereeseseressessnens 2
37 | 00915-G1 BONDED WASHER, 1/4" ...orveeeeeeeesseeeeesseseeessesesesseseseeseseseesssssesssesesssessens 2
38 | 71901-GO1 |  DECAL (E-Z-GO) crvvoereeeeeeeeereereeereesseeseesesseeesesseneneeseseseesesesseseseesssssesasesesessenens 1
39 | 74411-GO1 | DECAL (CUSHMAN)......ooiveeeeeeereeeeeereeesesesesseeesseseesssseeeseeseseseeseseesessseesesenene 1
40 | 71771-G01 | LABEL (TILT WABNING) ovveereeeeeeeereeeeeereeeesesesesseeesesseeseeseseseeseseseessseesesenene 1
41
42 | 74231-GO1 | BED LINER cooooooeeeeeeeeeeeeeeee s seeseeeeseseeeesese e ses e sassesessesesessesssessess s sene s 1
43 | 74232:G01 | TAILGATE LINER ..o ooeeeeeeeeeeereeeeeeseeseseseeeeseseseesessesesssseseseeseseseesssessesssesese s 1
44 | 18436-G1 RIVET, 1/4" X 1/2" LG 1orreveereeveeseeseeeseeseseseeseseesessssessssseesessseesessesesessesesessssessesens 4
45 | 14B01-G10 | RIVET, 316" X 3/8" LG eeoreveeeeereeereereeesesseeeseseeeeseseeessssesessesesessesssessesssesess s 6
46 | 71517-GO1 | BED CAPACITY DECAL (500 LB) ovvveeoreeeeereeeseseeeessssesessesesessesssessessseesesesenen 1
47
48 | 71258-G01 | BED FRAME ..o eeeeeeeeeeeeeeeseseeeseseeeses s seseseesesesees s ses s sess s 1
49 | o00438-G8 SCREW, 5/16 - 18 X 1" LG cvvverrereeeereseeeeseseeesseseeesseseseseeseseesessseesssessesssessessssesens 4
50 | 00642-G8 WASHER, 5/16" +.vvveeeveveeseseeeesseeseessseseesesesseeesssseesseseseseeseseseessseeseseseseneseesssssnens 8
51 11098-G6 LOCK NUT, 5/16 = 18 wevereveeeeveeereereeeseeseseseeseseesessseesessseessssssesessesesessesesessssessesens 4
52
53 | 00415-G6 SCREW, 1/4 = 20 X 1 B/4" LG +erevveerereeeseeeeesseseeeseeseseseessseesessseesesessesssessessssesens 2
54 | 00642-G7 WASHER, 5/16" +.vvveeeveveeseseeeesseeseessseseesesesseeesssseesseseseseeseseseessseeseseseseneseesssssnens 4
55 | 00891-G2 LOCK NUT, 1/4 = 20 coveoeeeveereeeeeseeveeseeseseseessseeseesssesssssessssseesessesesessesesesseressesens 2
56
57 | 00429-G4 BOLT, 3/8 - 16 X 3 1/2"evvee e eeeeeeereesseseesseseeessessssessssseesesseeesess e sssseseseesesesaenens 2
58 | 00643-G1 WASHER, 3/8" ....vvveoeeeveeseseeeeseseseesesessesesessesesssseesseseseseeseseseessseeseseseseneseesssssnens 4
59 | 70291-G01 | RUBBER BUSHING........mooveeeereereeesreeesesreesesseeeseesesesseseseesesereessssssesssessesessssens 4
B0 | 70289-GO2 | SPACER ... coeeoeeeeeeeeeeoeeeeeeeseeeeeeseseeeesesessesesesseeeses s sesseseseeseseseeseneseessraesessnene 2

Page Q-13

Service Parts Manual




N

Electric Vehicle

TRUCK BED, ELECTRIC LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 11098-G5 LOCK NUT, 3/8 - 16 ...ttt s e s e 2
62
63 74052-G03 ELECTRIC DUMP KIT (INCLUDES ITEMS 84 - 86) .......ccccoevrereercecerrerineeen 1
64 74165-G01 CIRCUIT BREAKER MOUNTING BRACKET .....ccceooiriiereeee e 1
65 21320-G4 CIRCUIT BREAKER, 30 AMP, 12V ... 1
66 00150-G4 SCREW, #10 - 24 X 1/2" LG .eiiiirereee et 2
67 00565-G5 LOCK WASHER, #10 ..ottt s e 2
68 00526-G3 NUT, #10 - 24 e e s e 2
69 25976-G14 14 GAWIRE (RED 5") .ottt 1
70
71 27680-G01 TOGGLE SWITCH........eieeeee et 1
72 27447-G01 TOGGLE GUARD......oocieeeetieee et 1
73 27446-G01 LABEL.... e s e e 1
74 10570-G9 RIVET, 1/8" X 11/32" LG ettt s e 2
75 27612-G03 ELECTRIC ACTUATOR ...ttt s 1
76 27613-G01 SPACER ... e e e 2
77 14443-G10 CLEVIS PIN, 172" X 3" LG, oeercierereeerer e e serene s 1
78 21683-G1 COTTER PIN, 2 11/18" LG ..ceie e 2
79 14443-G11 CLEVIS PIN, 1/2" X 1 3/4" LG ..ot 1
80
81 74163-GO1 WIRE HARNESS (CONTROL) ....occiritiirirerice et 1
82 17618-G1 WIRE TIE ... e e 8
83
84 71283-G01 ELECTRIC LIFT BRACKET .....oiiiieiie ettt e 1
85 00462-G7 BOLT, 7/168 - 14 X 7/8" LG .eeeerereerrecerre e 2
86 00734-G1 LOCK NUT, 7/16 = 14ttt e e 2
87
88 71489-G01 WARNING LABEL ..ot e 1

Service Parts Manual

Page Q-14




WEATHER PROTECTION

Electric Vehicle

> :
SUN TOP

1 - Includes ltems 2 - 19

e
5
4 \
P
a,w“‘ \

T

e
R
\\\\ -
@,\w\‘\“‘

Front of Vehicle

s

Front of Vehicle

I

2,

R

-t

Front of Vehicle

pCe

Page R-1

Service Parts Manual




Electric Vehicle WEATHER PROTECTION

24

Front Top T
Strut \ Y - ; REAR VIEW MIRROR
’/ _\ -
"/’ — -

L 21 - Includes ltems 22 - 24
e
L

Setscrew

r\‘

3-SIDED SOFT
ENCLOSURE

26 - Includes ltems 27 - 28

Service Parts Manual Page R-2



WEATHER PROTECTION

Electric Vehicle

Front of Vehicle

49

38 Windshield
Retainer

Front of Vehicle

49

Front of Vehicle

49

Windshield
Retainer

Front of Vehicle

o

Page R-3 Service Parts Manual




N

Electric Vehicle

WEATHER PROTECTION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PART NO. 2 3 45 DESCRIPTION QTy.
1 75040-G0* | SUN TOP KIT (INCLUDES ITEMS 2 -19) w..evvveeereeeseseeeeseseeeeneseeeenseseseseesesessenens 1
2 27069-G07 SUN TOP. oot eeseeeeeereeeeeeseeessesese s ese e sesseeesseseseseessssesessseesesssesesseenessenes 1
3 75045-G01 FRONT STRUT ..o teeseeseeeseeseseseesesessesssesesssesessseesesessesessesesessesesesens 1
4 01035-GO1 BOLT, 5/16 - 18 X 2 1/4" LG veorveeereeeeeeseeseeesseseseesessseesssssesssessessesesessesssessenens 4
5 00905-G8 LOCK WASHER, 5/16" ....vveeeeeveeereeseeeseesesesseseseesessseesssesesssessessesesesessssessesens 4
6 75048-G01 SPACER, 1/2" oo veeeeveereeeeeeseeeseesesesreseseeseesessseseeseseseesessesessssesesssesesssenessenes 2
7 00570-G2 WASHER, 5/16". ... evveereeeveereeeseeeesesseeesseseeesseseseseeseseseesesessessseeseseseesesesensssseens 6
8 71328-GO1 REAR STRUT (DRIVER SIDE) w...coueveeeeeeeeseseeesesseessesesessesesessessseesessseenen 1
9 71328-G02 REAR STRUT (PASSENGER SIDE)...... . vveeueeeeeresreesseresersesssessessseesesereenen 1
10 | 00439-Gé BOLT, 5/16 - 18 X 1 3/4" LG eveeereeeeereereresseseseeseseseesesesesssesseseesesesessssessesens 4
11 00571-G2 WASHER, 5/16". ... evveereeeveereeeseeeesesseeesseseeesseseseseeseseseesesessessseeseseseesesesensssseens 8
12 17255-G1 NYLON WASHER, 5/16" .....eeoeveeereeseeeseesesessesssessessseesssesessseesessesenesessssessesens 4
13 11098-G6 LOCK NUT, 5/16 = 18.cvveervveeereereeereeeeeeseesesessessssesesssesesssesesessesessesesessssessesens 4
14 | 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) cevvvverveeeerereeerserereresserersenen 2
15 | 00753-G6 BOLT, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) cv.veerrveeerreeeereererereeseressenen 2
16 | 00559-G7 WASHER, /4" ..o eeeveereeeveereseseeeesessesesseseeessesesesseseseseesesessessseesess s sesesensssseens 8
17 | 75051-Go1 PLASTIC SPACER ..o eeeeseeveeeseeeeeeseesesessessseesesssesesssesesesseseesesesessesessesens 4
18 | 00891-G2 LOCK NUT, 1/4 = 20...oveoeeeeeeseeveeeseeeeeeseesesesseseseesessseesesseesesesseseesesesessesessenens 4
19 19853-G1 END CAP, 1™, oeoeeeeeeeseeeseseeeseesesesseseseseesesessessseeses s sesesessse s seeseseseessseesenens 2
20
21 19528-G2 REAR VIEW MIRROR KIT (REQUIRES SUN TOP)

(INCLUDES ITEMS 22 = 24) w...oorvveereeeeseeeeeseeeesseseseseeseseesesesseesessesesessssessesens 1
22 19496-G1 REAR VIEW MIRROR........vveeeeveeeerereereeeseeseeessesesessesesesseesessessesseseseesenesseees 1
23 19502-G2 SUPPORT BRACKET ... vveeeeveeeeesveesseseesseeeeeseeseseseesssessessseesessseesesseeessssenes 1
24 | 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) ..v.rerveeereeeereereeereeseeersenen 1
25
26 | 75367-G01 | 3-SIDED SOFT ENCLOSURE KIT (REQUIRES SUN TOP)

(INCLUDES ITEMS 27 = 28) w...coreveoeeeeeseereeeseeesesesesessesesessesesssesesseseseesssessesens 1
27 * ENCLOSURE ... veeeseesevessesesesese e seeeseesesessaseses e ses e ssssesesseseneseeses 1
28 * VELCRO . tveeeeeeeeeeeeeeeseeeseeseseseeeeses oo sss e sseseseseeseseneeseseesessseesess s sese s nsesseens AR
29

Service Parts Manual

Page R-4




WEATHER PROTECTION Electric Vehicle

N

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta, GA
30904. Telephone (706) 729-9911 or FAX (708) 729-9955

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

30

31 75524-G01 | WINDSHIELD KIT (FULL) (800 / 280) (INCLUDES ITEMS 32 - 38)........on...c...... 1
32 | EGWFX03 WINDSHIELD (FULL) .. vveereveeeeeeeereeeeseeseeseesseseeeseeseseseeseseesesesseseseseenessssens 1
33 | EGWHC12 SASH, 26" LG ureveereeveereeeseereseseesesessesessssseessesesesseseseseesesessessseesesssseseseseensseseens 2
34 | EGWHS12 BOLT, 1/4 - 20 X 1 3/4’ LG. (STAINLESS STEEL) ..v.eerveeeereeeereerererseseeessenen 2
35 | EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ...vouvveeeeeeeereereeesseseseeseseseseseseessesseens 4
36 | EGWHG13 RUBBER GROMMET .....ooveoeeeeeeseeeeeeseesesessessseesesssesssesessseesesseseseseessseesenens 2
37 | EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) «..eveeeereeeeeseereseseeesseseeessesereseenes 2
38 | EGWHL14 SAFETY LABEL .oovvveeeeveeeeeseereseseeesseseesesseseseeseseseeseseesessseesesssesesssesessseens 1
39

40 | 75525-G01 | WINDSHIELD KIT (SPLIT) (800 / 280) (INCLUDES ITEMS 41, 42, 34 - 38)...... 1
41 EGWSX03 WINDSHIELD (SPLIT) wrvveereeeeeeeseeseesseesesseeesseseseseeseseseessseeseseseesessseessseseens 1
42 | EGWHC10 SASH, 127 LGiurveereeveereeeeeereseseeresesseesssssesesseseseeseseseesesessessseesessssesesesesessseens 2
43

44 | 71966-G03 | WINDSHIELD KIT (FULL) (800LX / 280 SE) (INCLUDES ITEMS 45, 33 - 37)...| 1
45 | 71960-GO1 WINDSHIELD (FULL) +rvvveoeeeeeeeeeeereeeseeseeesseeseeseesseseesseseseseeseseseeseseesessseene 1
46

47 | 71966-G04 | WINDSHIELD KIT (SPLIT) (800LX / 280 SE) (INCLUDES ITEMS 48, 49, 34 - B7)1
48 | 71961-GO1 WINDSHIELD (SPLIT)..vvveoeeeeereeeeerseeseesseesseesessesesseseasseseseseeseseseeseseesesesene 1
49 | EGWHC10 SASH, 12" LG urvveeeeeeereeeseereseseesesessesessssseesseseseseeseseseeseseesessseeseseseesesesensssseens 2
50

51 71966-G01 | WINDSHIELD KIT (FULL) (800LX / 280 SE) (INCLUDES ITEMS 52, 33 - 37)..| 1
52 | 71954-GO1 WINDSHIELD (FULL) (LEXAN).covvcoreeveeseeeeeeseeeeeeseeseseseesesesseseseseseseessseseens 1
53

54 | 71966-G02 | WINDSHIELD KIT (SPLIT) (800LX / 280 SE) (INCLUDES ITEMS 55, 56, 34 - 37)1
55 | 71955-GO1 WINDSHIELD (SPLIT) (LEXAN) w.vvcoreeeeeereereeesseeeeereesesessesesesseseseeseseseeseseseens 1
56 | EGWHC10 SASH, 12" LG urvveeeeeeereeeseereseseesesessesessssseesseseseseeseseseeseseesessseeseseseesesesensssseens 2

Page R-5

Service Parts Manual




Electric Vehicle WEATHER PROTECTION

Service Parts Manual Page R-6



WHEELS AND TIRES Electric Vehicle

1 - Includes ltems 2, 19, 20

4 - Includes Iltems 5, 19, 20

7 - Includes ltems 8, 19, 20
10 - Includes ltems 11, 19, 20
13 - Includes ltems 14, 22, 23
16 - Includes ltems 17, 22, 23

Tire design may vary by Part Number

Page S-1 Service Parts Manual




Electric Vehicle

WHEELS AND TIRES

.

N
\
(|
|

6"CHROME HUBCAP
27

GOLD / SILVER SPOKE HUBCAP
28, 29

8"CHROME HUBCAP
26

Service Parts Manual

Page S-2



WHEELS AND TIRES

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 27772-G01 WHEEL AND TIRE ASSEMBLY, LINKS (INCLUDES ITEMS 2, 19, 20).............. A/R
2 27772-G05 CARLISLE TIRE (LINKS 18 X 8.5 -8, 4 PLY RATED).....ccocovvrriirrerineeen A/R
3
4 27772-G03 WHEEL AND TIRE ASSEMBLY, TURF SAVER (INCLUDES ITEMS 5, 19, 20) .| A/R
5 27772-G07 CARLISLE TIRE (TURF SAVER 18 X 8.5 -8, 4 PLY RATED) .....cccccvvuneee. A/R
6
7 27772-G09 WHEEL AND TIRE ASSEMBLY, LINKS (INCLUDES ITEMS 8, 19, 20} ............. A/R
8 27772-G10 CARLISLE TIRE (LINKS 18 X 8.5 -8, 4 PLY RATED)....ccoveiiireceeeeeeee A/R
9
10 27775-G01 WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 11, 19, 20)..| A/R
11 27775-G02 CARLISLE TIRE (USA TRAIL 6 PLY 18.5 X 8.5 - 8, LOAD RANGE C) ...... A/R
12
13 27784-G02 WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 14, 22, 23)..| A/R
14 27784-G04 CARLISLE TIRE (USA TRAIL 18.5 X 5.7 - 8, LOAD RANGE C).................. A/R
15
16 35154-G03 WHEEL AND TIRE ASSEMBLY, FOAM FILLED USA TRAIL

(INCLUDES ITEMS 17, 22, 23) ....ueiicii e rre e s A/R
17 27784-G01 CARLISLE TIRE (USA TRAIL 18.5 X 5.7 - 8) e srerer e A/R
18
19 15169-G2 WHEEL RIM (4 LUG) ..ttt A/R
20 11657-G1 VALVE STEM ...ttt A/R
21
22 33678-G01 WHEEL RIM (4 LUG) ...t e s A/R
23 26482-G01 VALVE STEM (METAL) ..ottt A/R
24
25 14913-G* 8" CHROME HUBCAP (OPTIONAL).....coirirrieerrererrencrre et serenens A/R
26 16042-G* 6" CHROME HUBCAP (OPTIONAL).....ccorirrieerreerrenerre et esens e enens A/R
27 19241-G* GOLD SPOKE HUBCAP (OPTIONAL) ..ot e A/R
28 19241-G* SILVER SPOKE HUBCAP (OPTIONAL) .....ooriiiree sttt A/R

Page S-3

Service Parts Manual




SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual

Appendix - A



SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
BATTERY MAINTENANCE KIT ...ttt st e s et s s s 25587-G01
SEAL INSTALLATION TOOL (REAR AXLE SHAFT SEAL)......oiriierreierre et e 18739-G1
BATTERY SET DISCHARGER, 36 VOLT, 75 AMP ......coriiirrirri ettt se e e 28251-G01
CURRENT INDICATOR ...ttt sttt s e sae e e e e s e e s e e et s e e e e e e e e nanennnenaeenane 16489-G2
DIGITAL MULTI-METER ... ettt s s s e s e e e e e e e e e e et eemne s e s 27481-G01
CRIMPING TOOL ...ttt ettt s s s s r e e s ae e e s e e s e e e s e e e e e e e e e ae s neenane s sanenasensrneeneeesnrnnnns 27765-G01
SLIDE HAMMER (AXLE/HUB REMOVAL) .....ooiiiieiie it ees s se s sn e e snesre e snesames e 15947-G1
SLIDE HAMMER (AXLE REMOVAL ONLY) ..ottt ssces e eesser e sne e csnesresnesnesanesnens 18753-G1
PAINT

.6 OUNCE BRUSH ON PAINT - HUNTER GREEN........coi et 28432-G02
.6 OUNCE BRUSH ON PAINT - INDUSTRIAL YELLOW .....ociiiieierreree e 28432-G03
12 OUNCE SPRAY - HUNTER GREEN .......oooii ettt s e 28140-G09
12 OUNCE SPRAY - INDUSTRIAL YELLOW .....cociiiir et eeesre e sr e s s s 28140-G14

PERFORMANCE PRODUCTS

FORMULA 40 VINYL-COAT® - WHITE.......citriiererreierreserr et st s e cs e e s e e se s ssessenesnesenenne 28166-G01
PLEXUS® CLEANER, 7 OUNCE (FOR WINDSHIELDS).......coovvueeeeeeeesreeeeseceesesessseessessessssessssessssssssssanssens 28433-G01
PLEXUS® CLEANER, 13 OUNCE (FOR WINDSHIELDS)......corvueucueteeeeeseeeesessessessssesssessessssensssssssssssssnes 28433-G02
BATTERY PROTECTOR, 14 OUNCE SPRAY ...t sre e e sne e sneesnne e 75500-G01
WHITE LITHIUM GREASE, 14 OUNCE SPRAY ..ottt 75502-G01
PENETRANT/LUBRICANT, 15 OUNCE SPRAY ......oooiiiriiririeeerce et et ses e eesssn e sne e 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE SPRAY ......cccoooiririercrrererceseree e 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OUNCE LIQUID.........ccconmiiiiiiicrciie e e 75505-G01
BATTERY CLEANER, 32 OUNCE WITH TRIGGER SPRAYER .......cccoi et 75506-G01
BIO-DEGRADEABLE CLEANER, 32 OUNCE WITH TRIGGER SPRAYER ... 75507-G01
MULTI-PURPOSE VALUE PACK ...ttt st st e e s s nne e nnne e 75508-G01

* BATTERY PROTECTOR, 4 OUNCE SPRAY

* PENETRANT/LUBRICANT, 4 OUNCE SPRAY

* WHITE LITHIUM GREASE, 4 OUNCE SPRAY

» CARBURETOR & CHOKE CLEANER, 4 OUNCE SPRAY

Appendix - A Service Parts Manual



ACCESSORIES

ACCESSORIES LISTING

Service Parts Manual

Appendix - B



ACCESSORIES

ACCESSORIES LISTING KIT NO.
ASHTRAY KIT .o oot 75109-G02
BALL HITCHKIT . . oo e e e 75326-G02
BUMPER KIT. . oo vttt et e 74041-GO1
CLEVISHITCHKIT ..o oo 75327-G02
CHROME HUB CAP 8” . ...t eeeeieeenns 14913-G* .
CHROME HUB CAP 6” . ..ot eeeeeeeeeans 16042-G* .
DEFROSTER/COOLING FAN . . ..o v 74248-GO1
DIFFERENTIAL GUARD . . ..o e oeveeeeea s 25353-G01
DOOR SET ..ttt 74301-GO*
DOOR SET (VINYL) ..o eveee e 74242-GO1
ELECTRIC DUMPKIT. . oot ee e 74052-G04
GLOVE BOXDOOR ... 'oeeeeeaieainns 75459-G0*
HOURMETERKIT oottt 75113-G02
INSIDE MIRROR . . .+« e e eeeeee e 27924-GO1
INSTRUMENT/SWITCHPANEL . .. ..o oveen ... 74250-GO1
REAR VIEW MIRRORKIT. . ..o\, 19528-G2.
SOFTENCLOSURE ... ovoeeeeeeeeeaeans 75367-G01
STEEL CAB, W/O DOORS (800 LX) ............. 74294-G0*
STEEL CAB, W/O DOORS (800 & INDUSTRIAL). . . . 74300-G0*
STROBE LIGHT. .+ o et e et 74245-GO1
SUNTOPKIT « oot 75040-GO*
TURBN SIGNALKIT .ot 75107-G02
GOLD SPOKE WHEEL COVERS ... ....ovvn... . 19241-G* .
SILVER SPOKE WHEEL COVERS. .. ............ 19241-G* .
WINDSHIELD (FLAT) (800 & INDUSTRIAL) . ...... 75524-G01
WINDSHIELD (SPLIT) (800 & INDUSTRIAL)....... 75525-G01
WINDSHIELDS (800 LX MODEL) . .. ..o evven. .. 71966-GO*
WINDSHIELD WIPER . . ..o eeeeeeeeeeeeenn 74244-GO1
WORK LIGHTS . . oo 74247-GO1
WORK LIGHT BARWITHLIGHTS .. ...t 71323-G04
WORK LIGHT BAR WITH STROBE .............. 71323-G05

See BODY

See BODY

See BODY

See BODY

See WHEELS AND TIRES
See WHEELS AND TIRES
See CAB

See REAR AXLE

See CAB

See TRUCKBED

See BODY

See ELECTRICAL SYSTEM
See WEATHER PROTECTION
See CAB

See WEATHER PROTECTION
See WEATHER PROTECTION

See CAB

See CAB

See WEATHER PROTECTION
See ELECTRICAL SYSTEM
See WHEELS AND TIRES
See WHEELS AND TIRES
See WEATHER PROTECTION
See WEATHER PROTECTION
See WEATHER PROTECTION

See CAB

See ELECTRICAL SYSTEM
See ELECTRICAL SYSTEM
See ELECTRICAL SYSTEM

Appendix - B Service Parts Manual



TEXTRON

GOLF, TURF & SPECIALTY PRODUCTS

Textron Golf, Turf & Specialty Products.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
Textron Golf, Turf & Specialty Products
Technical Communications Department




	Front Cover.ps
	

	Pg i-ii ModelsWarranty.ps
	
	

	Pg iii-vi GenIndex.ps
	
	
	
	

	Pg vii-viii HowToUse.ps
	
	

	Pg ix IPBHeading.ps
	

	Accelerator.ps
	
	
	
	

	CEBatteryChargers.ps
	
	

	G04 BattChargePort.ps
	
	
	
	
	
	
	
	

	G06BattChargeOB.ps
	
	
	
	
	
	
	
	

	(C)Body.ps
	
	
	
	
	
	
	
	
	
	
	
	

	Brakes2001.ps
	
	
	
	
	
	
	
	

	Cab(Curtis).ps
	
	
	
	
	
	
	
	

	DirectionSelector.ps
	
	
	
	

	ElectricMotor.ps
	
	

	Electrical.ps
	
	
	
	
	
	
	
	
	
	
	
	

	ESC.ps
	
	
	
	

	FrontSuspension.ps
	
	
	
	

	K) NewFrontSuspensionAndSteering.ps
	
	
	
	
	
	
	
	

	RearAxle.ps
	
	

	RearSuspension.ps
	
	

	(N)Seating.ps
	
	
	
	

	Steering.ps
	
	
	
	

	(Q)aMANUALBED.ps
	
	
	
	
	
	
	
	

	(Q)bELECTRICBED.ps
	
	
	
	
	
	

	WeatherProtection.ps
	
	
	
	
	
	

	Wheels and Tires.ps
	
	
	

	App A SpecProducts.ps
	
	

	App B Accessories.ps
	
	

	RearCover800E Textron.ps
	


